Before assembly and flight, read this manual
carefully. When fiying this helicopter, observe the
safety precautions given in this manual.




Make sure to read the following cautions and warnings.

Important points for flight and assembly

A Caution before assembly

@Before assembly, make sure to read this assembly and instruction manual to the last page.

®lf not specifically described in this manual, all parts must not be modified or retrofitted.

®Where you are requested to fit screws or bolts using a locking compound, wipe off (degrease) the greasy surface
of screws with a cloth soaked in alcohol, apply a locking compound like Kait Tight, and tighten them securely.

®When the assembly of the airframe is completed, recheck it against this assembly and instruction manual for mistakes
or oversights.

& Caution after assembly

®Check screws and bolts carefully, so that there is no screw or bolt that is not tightened mistakenly. If there are
loose screws or boits, retighten them securely. Check the normal functioning. (Charge your proportional system
in advance.) First set the engine control of a transmitter at the slowest position and turn on the power switch. Then
turn on the power switch on the airframe. (Each time you switch on your proportional system, follow this order of
tumning on the power. When tumning off the power, first do so for the airframe and then for your proportional system.
Manipulate the sticks in the order of engine control, pitch, aileron, elevator and rudder, ensuring that each part of
the airframe moves smoothly and flawlessly.

A Warning before flight

@®Check screw-mounting positions on the airframe closely for missing or loose screws. [f any one screw is loose,
tighten it securely using the screwdriver designated by our company.

®Check the head, the control section at a swash plate, the tail rotor section, the pitch control section and all points
of linkage for rattling, interference or bending, ensuring that all of them move smoothly. If any unusual motion or
malfunction is noticed, identify causes, remove problems and carry out necessary and sufficient adjustments.

®Check each part for deformation, crack and breakage. If there is any part that is deformed, cracked or broken,
replace it with a new part. .

@By operating your proportional system, check the movement of aileron, elevator, throttle, pitch, etc., of the airframe
against the movemnent of the servo. Also check the serva’s own movement. if any abnormal movement is noticed,
readjust or reset. Before switching on your transmitter, make sure that there is nobody who uses the same frequency
as yours. If there is anybody who uses the same frequency, never switch on your transmitter.

@t is required that the steps of airframe adjustment described above be carried out under the guidance of a person
with experience in the flight and assembly of a radio-controlled helicopter.

A Warning about flying your helicopter

®When flying your radio-controlled helicopter, make sure to observe the rules shown below, ensuring that you do
not cause a nuisance to other people.

®Use a place designated for flying model airplanes. Or choose a proper place where there are no houses or people
nearby.

®Never fly where the flight of radio-controlied planes is prohibited (riverbeds or parks, for example).

®Do not fly when the wind is strong. A helicopter in the strong wind is much more difficult to control than you might
expect. Therefore flying it in the strong wind means that you expose yourself and your helicopter to danger.

®Do not fly in the rain or snowfall. Also do not fly when the visibility is bad due to a fog or bad weather conditions.

®Do not fly after dark. Flying in the dark is very dangerous; it increases the chance of mistaking the attitude of your

L
1



m

helicopter or even losing the sight of it.

®Fly your helicopter under the guidance of a person who has experience in flying a radio-controlled helicopter.

®When flying your helicopter, follow the directions given by a safety instructor. Always fly your helicopter not by your
self but with another assisting person in attendance.

®Do not fly over private houses or buildings. Do not fly over the heads of people.

®When flying more than one helicopter simultaneously, it is required that one person be designated as a controller
of air traffic and flight be carried out under the direction of this controller. Caution must be exercised not to interfere
with the flight of other model planes or helicopters.

@Conduct a distance test before flight.

Contract the antenna and set your fransmitter more than 15 meters away from your helicopter. By manipulating
your transmitter, verify that each part of your helicopter functions smoothly and completely. If not, stop flying until
you can identify causes and remove problems.

®Before starting the engine or before adjusting the needle, manipulate the engine control of your transmitter to ensure
that it completely interlocks with the setting of the idling position. As this interlocking motion is verified, start the
engine. If the engine control is set at a high position, the revolution will increase and the main rotor will start rotation
at a very high speed. This situation is very dangerous. When starting the engine or when adjusting the needle,
hold fast the rotor head to prevent it from rotating.

@®As the engine starts, keep a good distance (more than 5 meters) from people and objects around you before starting
the rotation of the rotor.

®An operator himself must not come inside the rotating main rotor or tail rotor, nor come near or cross the line extended
from the plane of rotation. Even during hovering, keep at least a 5-meter distance from your helicopter. This rule
also applies to the adjustment of tracking.

@It you notice unusual conditions like vibration or hear abnormal noises during rotor rotation or during flight, land
your helicopter immediately to stop the flight. Until you can identify causes and remove problems, stop flying your
helicopter.

®Do not fly a helicopter that once fell or could not make a normal landing though it looks free of functional troubles
by appearances. Before flying such a helicopter, make necessary and sufficient repairs and adjustments.

®Always pay attention to the amount of fuel. Do not fly with the level of fuel 1 cm or lower from the tank botiom.

A Caution about uses
®Never use your helicopter for uses other than competition, amusement or hobby.

A Caution about daily care

@®After flight, clean the body of your helicopter stained by fuel, grease, mud, etc., by wiping it with a cloth soaked
in a neutral detergent or alcohol. If there are points on the body of your helicopter that nébd be greased, first
wipe off dirt and then apply grease.

®Before you fly your helicopter the next time, carry out sufficient checkouts on it: replace deformed, cracked or
damaged parts with new ones and check an entire helicopter for missing or loose machine nuts or bolts.

A Caution

@®You are requested to get a radio-controlled appliance insurance. Please contact your nearby radio-controlled
appliance operators registration agent to get a radio-controiled appliance insurance.

A Warning

A customer himself must do a lot of assembly and adjustment works to complete this product. Because the
responsibility about the workmanship of this product mostly rests with a customer, it is requested that necessary
and sufficient caution and verification be exercised by a customer during assembly, adjustment and flight.

m
2



Introduction

We thank you very much for choosing the Kalt product of our company. The 30 Baron is designed
not only with our company’s know-how so far accumulated over years of business in this field but also
with the ease of handling, assembly and a simple structure which is the most important feature of an
advanced radio-controlled helicopter. Also a substantial improvement is made in the strength of each
part, namely the level of strength far exceeding the 30 class. The 30 Baron with its high durability
and superior flight performance embodies a good total balance and is another step forward in the
technology of radio-controlled appliances.

Before starting assembly, we would appreciate your reading this manual to the last page and understanding
the contents thoroughly.

The quality of this product and quantities of parts enclosed are inspected carefully before shipment.
If there should be a shortage of parts, please contact the store from which you bought the 30 Baron.
We would like to have your understanding of the changes in the product specifications which will be
made without notice for improving the quality of this product.

Please note that this helicopter has been designed for use with both electric motors and 4-stroke motors
in addition to 2-stroke motors. This kit only includes parts required for building a 2-stroke version of
this helicopter. EXTRAITEMS WILL NEED TO BE PURCHASED IN ORDER TO BUILD AN ELECTRIC
VERSION OR A 4-STOROKE VERSION OF THIS HELICOPTER.

Features

®The main frame, yoke and seesaw are made of high-strength engineering plastics of the glass-fiber-
reinforced type.

®A large percentage of the parts used for the Alpha 30 Baron are interchangeable with the Space
Baron/Enforcer. ‘

®A high-rigidity plastic servo frame is used to let all sections interlock with each other firmly with the least
of mechanical play.

®The shaft starter method is now standard with the 30 Baron.

®The both-side-pull linkage method is used for aileron and elevator to keep mechanical play to a minimum.

@A semi-transparent tank is used as a fuel tank. lts capacity 290 cc is 100 cc larger than that of the Aipha
30.

®A strongly built integral-type body made by blow molding is used. :

®Using the seesaw, stabilizer gain can be adjusted by changing the joint-ball mounting position, allowing
the 30 Baron to be used for various different types of flight.

“

3



Make sure to read the following cautions and Warnings -t

Appliances other than the kit required--—----- e

TOOIS FEQUIFEM fOr ASSEIMIDIY =ttt ettt e -9
ASSRITIDIING o s |
Adjusting the speed controller (E0AKRO) and confirming the normal functioning of the motor - 27
LIRKRGE e 0t B
Adjusting the collective pitch angle of the main rotor blade - 73
How to fit NiCad batteries for drive POWEE e T
How to handle the NiCad battery, 10N-1700SCR (sold separately), for drive power - wweeen 75
Manipulating the sticks of your transmitter and a helicOpter's responses - v 6
HOW t0 Sart the @NGINE o et T T
Troubleshooting engine start Problems e, G
TrACKING AUJUSTITIEN erome s s )
* THITY @AJUSHMENE s e B
Checking a helicopter that has overturned or crashed s i §8
ADOUL SDIIZEN GAIN s et s 8
Exploded view and & list Of Pams oo e §()
AbOUL epair AN rEPIACEIMENE PAS - rrmr ettt e @
R U et ettt )

h



Additional equipment required to construction

(common to a 2-cycle engine, a 4-cycle engine and an electric motor)

Five motors for
an engine and
4 motors for
an electric motor
Receiver Servo motor
Transmitter NiCad batieries Switch set

®Radio control proportional system for R/C helicopter
(with 5 channels or more}

@®Cushion tape (for loading
mechanical parts)

(0001-005-6)
@®Rubber band (for loading ®5ponge (for preventing the
mechanical parts) vibration of mechanical parts)

(38006) (38008)




90 (common to 2-cycle and 4-cycle engine starting tools)

@CGilow fuel for radio-controlled models @®Pump for glow fuel
{fuel for helicopter which has 10% to 30% nitro (a motor driven type or a
content) manually operated type)

0;@@

@Electric starter motor for @12V lead acid battery ®Flug for glow engines
model engines (this is a power supply for a {one designated for a particutar
starter motor) engine should be used)

)

@®Hexagon starting shaft @1.5V battery for heating a plug ®Booster cable
{this shaft mounted on an electric (this is a power supply for letting a {this connects a plug to a
starting motor is driven into the main plug glow at startup of the engine) battery at startup of the
body of a helicopter to turn the engine. engine) {00002)
(31091)



@ (For a 2-cycle engine version)

®Engine for a radio-controlled helicopter ®Muffler for 30 engine
Suitable engines: OS Max 32FH, Max 32SX- (31075)
H, Thunder Tiger Pro 36H,
SC 32H, 36H

Qa(common to 2-cycle and 4-cycle engines version)

N

®Fuel filter @Silicon tube ®Fuel stopper
This prevents dirt and dust This connects a fuel tank to a - When refueling, this is used to
from entering the inside of carburetor of the engine. collapse a silicon tube, so that fuel
the engine.  (0500-001-7) (0501-0158) does not enter an engine.

(0500-005-8)



“
@ (For an electric motor version)

®NiCad battery for an electric motor
2 pieces of 1T0N-1700SCR are needed. @®Battery charger that can charge a

{In the case of using 37012, only 1 piece NiCad battery of 12 V or higher
should be used.)

@12V lead acid battery @Battery discharger that can discharge

{One with the largest possible capacity 12 V or higher
should be used. One to supply drive

power or one t0 use as a main power
supply)



Tools required for assembly

)

(
i

—— o5

& screwdriver (large and small ones) Long nose pliers Scissors

Wittt |
Pin vice (or a gimlet) Knife
| \‘*\
L —C—]
» Size
@) ——
Open ended spanner
Box wrench 12 {for a 4-cycle engine) Round file

Universal link driver Universal link remover pliers Ruler
{This is used to drive a (This is used to remove a universal
universal link into a rod.) link from the ball of linkage.)
(0002-007-6) {0002-008-6)

(3

Ciiv ) Q{J w—,
I\ - i |

Pitch gauge Instant adhesive Kalt Tight Kalt grease
(This is used to measure the collective (focking compound {grease for moving
pitch angle of the main rotor blade.) for screws and nuts) parts and bearings)
{0002-030-8) (0001-001-6) {0001-008-8)




N

(screws) and nuts

A single loose screw can lead to a helicopter crash. Therefore extra caution must be used to confirm
shapes and lengths of bolts and nuts and to tighten them securely. Points indicated by the Kalt Tight
symbol ——x—— in this manual must first be applied with the Kalt Tight {iocking compound) and

then be fastened securely.

Almost actual-size illustrations of bolts and nuts used in the process are shown at left of pages in this
manual. Check their shapes and lengths carefully to use a bolt or a nut of correct shape and length.

® Cap bolt
@ (g1 Diameter
p B
S
Hexagonal head Length

® Set bolt (Grub screw)

[®) Hﬂ Diameter
/‘//'

Hexagonal head Length

@ Button cap bolt

(® (Jmmy 3 Diameter
L

Hexagonal head Lehgth

® Plus boit

@m 1 Diameter

]

Length

Tighten this hexagonal-head bolt with a wrench ship-
ped with this kit.
(Example) M3 x 15 CAP.bolt

Diametef fength cap bolt
3mm 15m

This is a hexagonal-head bolt that does not have a thick
head. Tighten it with a wrench shipped with this kit.
(Example) M4 x 4 SET.bolt

Diameter length set bolt
4mm  4mm

This is a hexagonal-head bolt with a round thick head.
Tighten it with a wrench shipped with this kit.
(Example) M3 x 6  button CAP.bolt
Diameter length butten cap bolt
3mm 6mm

This is a plus-head bolt. Tighten it with a cross head
screwdriver. Make sure to use a screwdriver whose
size matches the size of this bolt.

(Example) M2 x 10 +Phillips bolt

Diameter length plus bolt
2mm 10mm

10



® Dish plus bolt This plus bolt has a dish-shaped head. It is used
where the bolt head should not protrude from a

@ PHHHHIII,;I Diarmneter part.
_— (Example) M3X8 dish & bolt
Length Diameterlength dish plus bolt
3mm 8mm
® Tapping bolt (Tapping screw) This bolt is used on a wooden or plastic structure that

has no tapped hole. You can drive it into such a structure
while making a tapped hole. Therefore you will need
more torque to tighten this type of bolt securely. Also

© Diameter tightening it too strong may deform a part, resulting in
| a loosely fit bolt (in a freewheeling state). So use caution
Length when tightening the tapping bolt.

(Example) M2.3 x5 TP.bolt
Diameter length tapping bolt

2.3mm 5mm

@ Nut This is used to secure a cap bolt, a plus bolt, a dish
bolt in place.
ﬁ A (Example) M2 nut
Inside diameter
Inside diameter 2mm
® Self-locking nut (Lock nut) ' This is a nut that has a locking nylon ring along its outer
periphery. Using the same nut repeatedly will weaken
©) @ i the nylon ring. In this case, replace it with a new one.
{(Example) M3 N. nut
Inside diameter Inside diameter nylon nut
3mm
® Plate washer This is used in combination with a cap balt, a plus

bolt, etc., to apply uniform torque.

Diameter |
L (Example) @3 x @9 x 10.4 P. washer

Inside diameter Thickness Inside diameter diameter thickness platewasher

3mm  9mm 0.4mm

® Shake proof washer This is a washer that has teeth for preventing a bott
H from ioosening.
i (Example) M3 shake proof washer
[

) - Inside diamete
Inside diameter r

3mm

11



About bearings

® Ball bearings This bearing comes in two different types: one without
This is a silver-colored bearing that has multiple a shield (steel balls cannot be seen) and one with
built-in steel balls. a shield (steel balls can be seen). Each type has a
+ Ordinary typeB. bearing different type number, so that you can tell one from

Inside diameter width
outside diameter type

| T the other.
Inside diameterI:_ JOutside diameter (Exampie) ¢ 5 — ¢ 13 —4 695ZZ

* Type B. bearing F with a flange

s o ‘—@ (Example) ¢ 5— ¢ 13 —4 69527
t Qutside | N
' diameter: : Inside diameter width

i outside diameter type
Inside diameter L , The flange portion is included.

width

+ Oil iess bearing O-bearing
This is a bearing that contains copper-colored
(Example) ¢ 5 —¢ 13 —4 6952Z

L ol
f ) ot Inside diameter width
;‘Inside diameter Qutside diameter outside diameter type

The buizlt-in ball bearings can be
replaced with this type of bearing
(option).

width

5 (These two bearings do not appear in the expfanations about the work of kit assembly.)?

12



Assembling the kit
At the right of a process No. .

9 shown at the right of a process number indicates the expianations about a 2-cycle engine version.
@ indicates those about a 4-cycle engine version.
@ indicates those about an electric motor version. If there is no number or character shown at

the right of a process number, it means that the explanations are common to all these three

different engine types.

What are shown at the left are illustrations of almost actual-size bolts, nuts, bearings, etc. Check sizes
of parts against the sizes described in illustrations.

|mp0rtant indicates a matter that requires special attention when carrying out your assembly

work.

&Caution indicates a direction regarding assembly work that you must follow without fail.

it is a very important point for preventing an accident from occurring.

One point is an item that you can refer to as reference information.

Using each screw bag number designated for each assembly step

Screws are packaged in a numbered bag designated for each assembly step. The numbers do not
necessarily match those mentioned in the assembly and'instruction manual. We would appreciate

your referring to the following table, so that you can use proper types of screws designated for each

assembly step. \
Moy step Screw bag numbers and assembly steps

Step number in the assembly and instruction manual| Screw bag number

Steps 110 8

Steps 9 to 11

Steps 12 to 21

Step 22

Steps 23 to 31

Steps 32 to 41

Step 42 and steps 48 to 54

Steps 43 to 46

Step 14, step 17, step 27, steps 49 to 53 _
M
13

R IND | (W(h—




(

@ (o
M2 x 8 TP. bolt {2]

o [
. Pitch rod retainer
Pitch arm bush [2] ' (34025)

(brass bush) _

., .- Pitch arm
.7 bush [2]

Pitch arm

(34023} ‘M2 x 8

TP. bolt [2]

One point

The pitch rod retainer should move smoothly when attached
to the pitch arm. If it is stiff, file off any excess material from
the pitch arm.

- Pitch lever
{34024)

@ (o
M2 x 10@bolt [1]

© 0

M2 nut [1]

© 0

Joint ball spacer [1] :
©® O Q@

Joint ball [1] - M2 x 10@bolt [1]

M2 nut [1]

Joint ball
spacer [1]

Joint ball {1}

y
Fit this into an outside hole. if the M2 x 109 Phillips

bolt is too tight to fit in, expand the hole with a gimlet
or a pin vice.

14



E This step is not required for electric motor version.

.~ Fuel tank
. {35008)

When fitting a nipple into
a tank, firstinsert a grom-
met and then fit a nipple.
Fitting a nipple by rotating
it will make your fitting
work done easily. At this
time, take care not to let
the grommet enter the
inside of a tank.

- Grommet

\ \ ( 7 __~Nipple
' Tank weight | B
. ( i

‘Silicon tube S

/\ Caution

Before assembling a tank, check the inside for dirt. The tank weight must be pushed
firmly onto the Silicone tube S. If the tank weight comes off in flight, the engine will stop
and the helicopter may crash. By rotating and shaking the assembled tank, check that
the weight falls freely under gravity and that it does not become stuck against the sides

15



n Not required for electric motor version

’,9 2 {for 2-cycle engine version) @ 4 {for 4-cycle engine version)
Finion gear T9 for a shaft starter Pinion gear T12 for a starter
4 (31100) (31101)

Kalt Tight

Cﬁfj_‘@-,@l_::: |

e First degrease sufficiently and then apply
T Kait Tight and screw into a clutch bell.

. —-——- Clutch bell for a shaft starter
(31102)

Plastic bearing case assembly
(36061)

Apply Kalt Tight sparingly and
fit into a plastic bearing case
assembly. In so doing, take
care not to let Kalt Tight Na" Tight
adhere to the moving part of "

the bearing. %

o™

{Press fitted bearing)

* Bevel pinion gear _ o

(31059) Fully insert a bevel pinion
?ear so that its gear neck
irmly cantacts the body of
a plastic bearing case
assembly.

1A



B 9 @ (for 2- and 4-cycle engines version)

B bearing [1]
D6-219-6 1960Z7

B bearing [1]
H0-B19-7 191022

Ol

@6 x &8 x t1

M4 x4 SET. bolt [1]

washer [1]

_— Starter HEX Alpha

(31103
Kalt Tight
o MAX A
G SET. bolt {1]

o —— B bearing [1]

@6-219-6 196027
(10001}

O
___.---Bearing case for a
shaft starter
(31080) o

(The side with screw
holes is the underside.

r 7

.- B bearing [1]
7 @10-219-7 191022
{16002 O O

=y

The B bearing 191027
protrudes about 1 mm
from the bearing case.

> -— Clutch bell
assembled in the step

.
96 x 28 x t1
. washer;1 ]
] (31074)
;
7 i Align M4 x 4 SET. bolt to this
T recess.
T "= — " Inner shaft Alpha 30
(with a snap ring mounted)
{31072)

With the inner shaft Alpha 30 pulled fully upward, mount a starter
HEX Alpha Adjust so that it snugly fits with no play.

17



H @ (For an electric motor version)

M3 x 6 CAP. bolt [1]

O

23 x D10 x tt :
P. washer {1] §

© @M

M4 x 4 SET. bolt [4]

Kalt Tight

-

i8

M3x6
CAP. bolt [1]

AD3x 10 x 1
~" P. washer {1]

-Bearing case A (1960Z7)
{36060)

-~ Pinion gear

' (31062)

.-~ This D cut is not used.

¢

_.— Coupling A
(37017

The body of the|
coupling A is longer
than that of the
coupling B. Also the
coupling A does not
have a tapped hole
far holding a cooling
fan in place.

M4 x 4
SET. bolt (4]

(fit temporarily)



ﬂ 9@ (for 2- and 4-cycle engine version)

M3 x 10 CAP. bolt [2]

@) (fummm

M3 x 8@bolt [2]

main frames L and R.

~M3 x 10 CAP. bolt [2]

““Main frame (L)
(36074)

19

Mount a body stay, a canopy holder, and a main frame bush on both

Body stay [2]
L44 (36082)

. Ganopy holder {2]

- (36025)

One point

By attaching a main frame
bush to a main frame with
an instant adhesive, you can
make a main frame rattle-
free.




n @ (For an electric motor version)

© [z

M3 x 10 CAP. bolt [2]

@ (o

M3 x 8®bolt [2]

©) pum

M3 x 10 dish@bolt [8]

©f

M3 x 10 CAP. boit [2]

M3 nut [8 -
f
e D L e T L A .’> L'T" }
o .
. A .Body stay [2)
] L44 (36082)
Canopy holder [2]
(36025)
M3 x 8®bolt [2]
Battery mounting band [4]

(37025)
‘Main frame bush [2]

One point

By attaching a main frame
bush to a main frame with
an instant adhesive, you can
make a main frame rattle-
free.

Band mounting reinforcing
plate [4] (37024)

M3 nut [8]

-

'\"—%Kalt Tight

" Main frame {L)
(36074)

M3 x 10 dish@bolt [8]

Fit a battery mounting band with
adhesive tape facing the frame.
Fit a band mounting reinforcing
sheet with its side machined for
dish bolt insertion facing outward.

Assemble both main frames L and R.

Iy



9@ (for 2- and 4-cycle engines version)

M3x30
CAP. bolt [4] -

M3x10
TR. bolt [1] -

in the step n

If the end of a pitch
lever's bolt touches a
frame, plane with a file
as far as the nut
surface.

M3 x30
CAP. bolt [4]

\ - Fit temporarily.

.~ inthe step

. Main frame assembled

6 [0

M 3 N. nut (4]

M3 x 25 e
Y
TP. bolt [1] \ % 6M 3 nut [4]
. s OM 3 nut (5]
Pitch arm assembled e
in the step n
~._ .
( Y S Fuel tank assembled
"< inthe step
© j’ | M 3x6
- / / TP.polt[1]
B bearing [2] @3XD10 X t1

@10-219-7 191022

@ (o

M 3 x 6 TP. bolt [1]

© (o

M 3 x 10 TP. bolt {1]

© [F—mmmm

M 3 x 30 CAP. bolt [8]

© U

M 3 N. nut [4]

@ (s

M 3 x 25 TP. bolt [1]

©Q

M 3 nut [4]
M 3 nut [5]

© |

D3 XD10 X t1
P. washer [1]

e

[ P. washer [1]

0 For a 4-cycle engine version,
secure an M3 nut to a frame with
an instant adhesive before starting
this step.

» B bearing [2]
/ @10-919-71910Z2Z
{10002)

When coupling a frame Lto a
frame R, insert a B bearing.

21



&3 (For an electric motor version) M3 x 30

Pitch lever assembied
in the step

CAP. bolt 4]

Fit only these four bolts temporarily,

Kalt Tight
M3x30 -
CAP. bolt [4] el &
\G%% Pitch arm assembled
M3x 10 ] in the Step
TP. bolt [1] -‘f%“@ N

M 3 N. nut [4]

\

© |

M3x25 -
TP, bolt [1] S
l“ S [ D
: 9 "6 M3nuti4
~ ] g
- B °
Main frame R — - - Gyro mount e 0
- (36058) 0% 4 0
. g @ ~
""" M 3 nut [4] 3 x6
TP. bolt [1]
@3IX@B10 X t1

B bearing [2] P. washer [1]

@10 - @19-7 1910ZZ

© (oo

M 3 x 6 TP. bolt [1]

© (pum

M 3 x 10 TP. bolt [1]

© {

M 3 x 30 CAP. bolt [8]

© [

M 3 N. nut [4]

€D (o

M 3 x 25 TP. boit [1]

© 4

M 3 nut [8]

M3x8
CAP. bolt [4]

Main frame L assembled
in the step ﬂ G

. B bearing [2]

@10 - 319-7 1910227
(10002)

@IXD10XH
P. washer [1]

© (=

M 3 x 8 CAP. bolt [4]

When coupling a frame Lto a
frame R, insert a B bearing.

22



© (Frmmm

M3x12
CAP. bolt [4]

' Plastic bearing case B
assembled in the step

When securing a plastic
bearing case B to a frame,
use caution not to set it
upside down.




n 9 (For a 2-cycle engine version)

M 3 x 8 CAP. bolt [2] Kalt Tight

@ o

M 3 x 6 dish phillps@bolt [2] |

M 3 x 8 CAP. bolt [2]

= — Clutch shoe for a SHAFT starter
{31073)

.- —— Nut attached to the engine

.- Fiy wheel
Apply a small amount (31088)
of Kalt grease.
T Upside
— "‘PrOJ‘ECﬁOﬂ R Cooﬁng fan
Mount a clutch shoe with the (31087)
projection of its bearing facing
downward.
S Kalt Tight
I P _.M3x86
77 dish phillips & bolt [4]

Securely and uniformly tighten two M3 x
8 CAP. bolts which fasten a clutch shoe

in place. Do not mount a clutch shoe

(31073) obliquely. Mounting it obliquely Tighten uniformly.

will cause vibration.

77~ Washer attached to the engine

Insert by aligning the D cut of the crank
shaft of the engine to the cut part of a fly
wheel.

Engine for a helicopter

When driving the engine's drive nut
into a tly wheel, fasten it securely in
place by using a cross-shaped box
wrench. Tightening with insufficient
torque will cause it to become loose
during flight, which is very
dangerous.

It sometimes happens with the case
of Thunder Tiger PRO36H that the
engine’s shaft fits into a fly wheel too
tightly. Make doubly sure that it is
coupled to a fly wheel securely.

A



n @ (tor a 4-cycle engine version)

M3 X 8 CAP. [2) & o
: — Kall Tight

@)
@)

T M3 x 8 CAP. bolt [2]

—--——- - Glutch shoe for a shaft starter
(31073)

.- Nut attached to the engine

R

Apply a small
amount of Kalt
l;]l“--Proiecﬁon grease.

- Gooling fan Alpha 30FC
~ (31077)

Mount a clutch shoe with the
projection of its bearing facing
downward.

Securely and uniformly tighten two M 3 x 8
CAP. bolts which fasten a clutch shoe in
place. Do not mount a clutch shoe (31073)
obliquely. Mounting it obliquely will cause
vibration.

=1 Make sure to insert by aligning ta
P the D cut of the crank shaift of the
' engine.

" 53-4C engine made by ENYA

Remove the throttle lever

Se

(D

/\ Caution/important

When driving the engine's nut into a cooling fan, fasten it securely
in place by using a cross-shaped box wrench. Because a 4-cycle
engine in particular generates more torque than a 2-cycle engine,
tighten the nut securely by applying sufficient torque. Insufficient
tightening will cause it to become loose during flight, which is very
dangerous.

25



n @ (For an electric motor version)

M3 nut [2]

5 Radiator piate
s (37022)

M3 x 6 CAP. bolt [2]

M3 nut [2]

Kalt Tight

M 3x6CAP. bolt [2]

Motor
(37010

N [ Set the motor with the iabe!
| looking toward the nose of a
| helicopter.

| Align the bottom of a radiator plate
to this line.

Speed controller
(37011)

(frm - Coupling 8
© (37018}
M @
- Cooling fan I
(37023) P
IR e
N A cooling fan has its upside
= and downside orientation.
i Attach to the coupling B a
5 cooling fan with its face bent
§ g ; backward facing the coupling
Kalt Tight =B and its face bent forward
cfiwjj -- M2x8®boit [4] tacing the bolts, as illustrated
&g & b
é : ove.

26



First get ready NiCad batteries and two batteries for drive power (10N-1700SCR, 37012) for your receiver.

@ Insert the connector of a speed controller into the throttie channel of a receiver. In the case of a receiver made by

FUTABA or JR, a conversion connector is required between the connector of a speed controller and the throttle
channel of a receiver.

"™ Receiver
Keep the receiver batteries connected1

Conversion connector
{only when using a receiver made by FUTABA or JR)

Insert into the

Connector of a speed controller
throttle channel.

. Speed controller

@ Make sure 1o switch on a transmitter with its throttle stick set at the lowest {slowest) position. After switching on a
transmitter, switch on a receiver.

(3 Secure the motor in place for safety. Connect two batteries (37012) to the connectors of a spead controller.

Use some weights to hold
the motor and have it stay
put.

Two batteries for drive power
@712 -

27



@ If the motor starts rotation in the setting shown at @, stop rotation by turning the adjusting trimmer on a speed
controller. Reconfirm that the throttle stick of a transmitter is set at the lowest {slowest) position. With the throttle stick
of a transmitter set at the lowest (slowest) position, the LED (lamp) on a speed controller should turn red. Then with
the throttle stick set short of the highest (fully high) position, the LED (lamp) shouid turn green. {Set the throttle trim at

a middle paosition.)

Throttle stick
Fully high
\ _ Fully high “. Fully high
- el ™ .
- “\,_‘\\ -
~. L
N
Slowast " Siowest Slowest

Throttle stick set at the lowest position  Throttle stick set between the slowest position ~ Throttie stick set between the position short
and the position short of a fully high position of a fully high position and a fully high position

: BALT @ P
Lind A % o—
The LED (lamp) turns rBd.LED The LED {lamp) is off. ) The LED (lamp) turns green.

It you can obtain exactly the same results as described above, the setting is now complete.
With a transmitter made by a different maker, its throttle stick positioning is reversely set. When using such a transmitter,

use its reverse switch to change the setting.

® If you cannot obtain the same results as described at @
a; When the throttle stick is set at the lowest (slowest) position, the LED (lamp) of a speed controller does not turn red,

[ I [ By inserting a small (=) screwdriver into the adjusting trimmer of a speed
controller, adjust the trimmer until the LED turns red. Make sure to set the
throttle stick at the lowest (slowest) position for this adjustment.

-~ Turn the adjusting trimmer
with a screwdriver until the
LED turns red.

- screwdrivar

Throttle stick at the slowest
position

B When the throttle stick is set between the position short of the highest (fully high) position and the highest position,
the LED (lamp) of a speed controller does not turn green.

&> Adjust the upper rudder angle of the throttle channel by using the rudder angle adjusting function of a
transmitter (see the operating manual of your transmitter).
@If the LED turns green when the throttle stick is set around a middle position
Decrease the upper rudder angle of the throttle channef by manipulating your transmitter.
®If the LED does not turn green when the throttle stick is set at the highest position (fully high)

fale]



® By slowly raising the throttle stick of a transmitter, check to see that the motor rotation increases. When the LED
{lamp) of a speed controlier turn green, confirm that the motor is rotating at the highest speed.

/\ Caution

Confirm that the motor is rotating at the highest speed. Never touch the ratating motor
shaft. It's very dangerous,

Check that the motor rotation smoothly changes as you move the throttle stick up an down.
@ As you have completed the steps of adjustment and confirmation so far described, stop the motor completely and

remove two batteries used to drive the motor. Switch off a receiver and a fransmitter, in that order. Remove the
connectors of a speed controller from a receiver.

29



m 9 (For a 2-cycle engine version)

M2 nut {1]
r _
(i /Jomt ball spacer [1]
M2 x 10&bolt [1] /
O O . / _-Joint bafl{1]
Joint ball[1]
© 0 _ | % - - M2 x 10@bolt [1]
N, f
Joint ball spacer [1]
i In the case of OS 32 \\ N\ Throttle lever
SX-H, expand the hole 5,
of athrotile lever with a

* Carburetor of the engine
gimlet or something.

0 (For a 4-cycle engine)

i
©

M2 x 10@bolt [2]

-Manitold
{31083)
M3 x 12 CAP. bolt [1]
(frmmm
M2 x 10&bolt [2]
Q O -Spacer [1]
Joint ball [2] ;
M2 nut 1
© 0 ;o renatd
Joint ball spacer (2] ' Throttle lever Alpha 30FC
31078
® 0 e
M2 nut [2]
@ l:| \@. Kalt Tight
Spacer [1] Ca. i
T — | o % y
Joint ball spacer [2] .. (.
Fit a manifold as . G
illustrated below. Joint balt 2] // [
|

M3 x 12 CAP. boit (1]

Fit a fully open carburetor
to a lever as illustrated
betow.

{Rear view)

i

Screw a needle.

[#Ta



m@ (For a 2-cycle engine version)

M3 x 12 CAP. bolt 4]
I

Yy

& Ka Tight

.
N
N
p
Ellllllllllllllllllll

Engine mount {the same mount
M3 x 12 CAP. bolt (4] E

used for both right and left)
B

(31052)
M3 shake proof washer [4] |

When mounting engine mounts, be carefull at the
directions of the engine mounts.

m
31




m O (For a 4-cycle engine version)

4-cycle engine mount
(31076)

o=

M3 x 12 CAP. bolt [4] i

)

M3 shake proof washer [4] EE

©)

M3 shake proof washer [4]

M3 x 12 CAP. bolt {4]

“\\ ‘I Q
S °
5 5 R
“\@\\\‘ S )
& . )
e
% " M3 P. washer [4]
Kalt Tight

Important

When mounting a 4-cycle
engine mount (31076} on
the engine, be careful not
to set it upside down.

=

i

i
i

4-cycie engine mount

(ol ]



-—--- Inch-size CAP. bolt (attached to a motor) [2]

m @ (For an electric motor version) B
i
i \%;1 Kalt Tight

Kalt Tight

N

? — ——- M3 x 10CAP. bolt [4]

(&=

© [mm

Inch-size CAP. bolt [2]
(attached to a mator)

© (oo

M3 x 10CAP. bolt [4]

© m

.- Meotor locking mount
- {(37021)

. Motor locking block [2]
e {37020)

Important

A motor locking block has its own
direction. Make sure to mount as
shown below.

Securely tighten an inch-size CAP.
bolt (attached to the engine} by
using an inch-size hex wrench
shipped with this kit.

—=tr——71—=——Motor locking mount

— Motor lucking block

—Motor

Toward the nose of a
halicopter

.| Align one of M4 x 4 SET. bolts
to the cut face of a motor shaft
and secure it in place.

33



Assemble two sets of the same thing.

Mixing lever (2]
(34041) .

B.R.G spacer [2]
{34008)

© [rmam

M3 x 12 CAP. bolt [2]

O 1

@3Ix D4.5x10.7
P. washer [4]

O 0

B.R.G spacer [2]

©1]

Mixing unit [2]
{34041)

Plastic bush [4] . / N
N
(34070) v 3
/7 h
t/"
’
@3 x $4.5x 10.7

P. washer [4]
M3 x 12 CAP. bolt [2]

One point

When fastening a M3 x 12 CAP. bolt to a mixing lever (34041),
take care not to fasten it too tightly.

Insert a plastic bush with its chamfered side
| facing outside.

a4



- M3 x 15 mixing bolt [2]
/ {34004)

[ The side with a bigger hole must
O mmmmmnn be set upward.
M3 x 15 mixing bolt [2] |
: .~ Mixing base
) {34002}
© I] E /./-"’ . B.A.G spacer [2]
P3 x P4.5 x10.7 8 | (34008)
P. washer [4] Nl .~ Plastic bush [4)
O [ . RV (34070)
K One point @ 03x 345 x
e S xt0.7
B-R.G spacer 2] S @ P. washer [4]
© [ &
Plastic bush [4] % N
insert a plastic bush with
its chamfered side
. facing outside.
One ole] nt § - Mixing unit assembled in the step
Tightening a M3 x 15 hex bolt too strong will make the action of
a mixing lever too tight. Use caution not to apply too much force.
- M2 P. washer [2] ME/" 25@bolt {2}
© (o Set the side with the | Universal link D [2] /
M2 x 7@dishbolt [2] small moulded mark (34016)
facing upwards. N\
O A

Joint balt Il [2] ‘,_/Lever bracket

O [ M2 x 7&dishbolt [2] (34014)
Lever bush D {2] _ h .
T R T AR ) Lever bUSh B “-\ \\\l‘ . ‘M
M2 x 25@bolt [2] R
© | M3 P. washer [2] o
M2 P. washer [2]
S
S
@ @v‘“
M3 x 20CAP. bolt [1] s M3 x 12CAP. bolt [1]
@ ” v {Fit temporarily.)
|
El y
M3 F. washer [2] M3 x 20CAP. bolt [1] / eva‘°{3[3,‘g§;
@ |:| (Fit tempararily.) / oy
Joint ball Il [2] ' Lever bush D [2]
Lever bush B [1] (34016)

© (e

M3 x 12CAP. bolt {1]

One point

If the lever is too tight
to move, plane the
inside of a hole a little.

35



m ~Joint rod [2]

(34002}

é Mixing base assembled in the stepm
i -

Steps for mounting a pitch rod

¢
.
[ W Set both rods so that
they are at the same

(ﬁ!
& ‘| {@ height.

~— - - %tScraw it 1o the bottom,

One point

Apply a small amount

Screw joint rods
{34002) into the hole
of a mixing base.

of Kait grease between
a mixing base and a
main shaft.

\ .
\\\\
. " Piteh rod

} {34034)

- L1 ALY

By turning the nose
of one joint rod ‘ ““Main shaft
outside, fit a pitch (32050)
rod to the other joint
rod.

|

Push the other joint
rod outside and turn
that nose of another
joint rod back to the
original position,

. Swash plate
(34042)

—

Set a pitch rod in the center of a
mast and secure it there in place
in a way that allows a mixing base
s Instant adhesive to move up and down smoathly.

Set a pitch rod in the
center between two

[T 1T 7] joint rods and fix it
with an instant
adhesive.

b (=]



m @ O (For 2- and 4-cycle engines version)

| © [

M3 x 12 CAP. bolt [4]

© |

@3 x @10 x t1
P. washer [4]

/ M3 x 12 CAP. bolt [4] Fit temporarily.

@3 x @10 x t1
P. washer [4)

Bearing case for g
starter assembled in the step

00 .

37



@ (For an electric motor version)

© (

M3 x 35 CAP. bolit [2]

©) |

@3 x P10 x t1
P. washer [4]

© {3

n

M3 N. nut [2]

(rls)



Control section as- m { / After mounting a bolt temporarily

sembled in the step fitted in the stepon a mast, sec-
e / ure it in place by placing a bolt
" through the hole a main frame L.

O O
M4 x 3 SET. bolt [8]

\

Thrust Wasg?{,éé)] %: Tightly fasten a
cap bolt tempo-
@ ] rarily fitted in the
' stepfl]
M3 N. nut [1]

/

Main frame L Main frame R
Put a mast through a f Kalt gt
ut a mast through a trame. For 2-cycle engine version
After putting it through to an 4 9 4 J
auto-rotation housing /&ﬁ
assembly, fix a lower mast o

Set the bearing case assembled in the
" | step [ at the rearmost part of a long
it { bole and secure it with M3 x 12 CAP.
L% | bolts [4).

stopper (31064) at the
hollow of a mast. Then with
a mast pulled up, press an
upper mast stopper toward
a bearing and secure it there
in place. After an upper
mast is so secured in place,
check it for any play both
upward and downward. J

" Auto-rotation

housing assemhl
J g (31053;
Pre-assembled \ N
' Main gear .~ Thrust “('215022; Set the bearing case assembled in the
. (31068) stepm at the frontmost part of a long
’ kN hole and secure it with M3 x 12 CAP.
- bolts [4].
.- Pitch rod
s Pitch rod
/ retainer

For an electric motor version
& _-Mast stopper [2] @

= A7 (31064)
@k g | @ Set the bearing case assembled in the
M3 N. nut e \.\ (- | step ld at the rearmost part of a long
. Kalt Tight oo
Put the pitch rod g \ M4 x 3 SET. bolt [g] hole and secure it with M3 x 35 CAP.

bolts [2].

through a bearing of the e
pitch rod retainer o
assembled in the step I
Bl and secure it with é

anM 3 N. nut [1].

Ensure that there is

no play upward or M3 N. nut [1]
downward.

20



(
® mm
M2 x 7 dish @bolt [3]
Joint batl Il [3] Joint ball 1 (3] / Fit joint balls Il to the side

with the small moulded
mark

M2 x 7 dish @bolt [3]
T

Aileron lever

(34084)
@
M3 x 30 CAP. bolt [1]
M3 N. nut[1] -

©)|

M3 P. washer [1]

©L ]

Lever bush B [1]

©d

M3 N. nut {1

\
M3 P. washer [1]

AN



m Only when an electric motor is used, a fan cover need not be mounted.
(When a 2-cycle or 4-cycle engine is used, a fan cover must be mounted.)

@ (o

Switch set that comes
with your transmitter

| Important

When removing a
switch plate, remember
the ON and OFF
positions shown on it.
When refitting it, set it
in that original position. |

NI

Fan cover
_ (31057)
Important N Important
For 4-cycle engine version If a fan cover interferes with a fuel tank,

If the plug of the engine interferes with a fan cover, trim the fan cover,
trim the fan cover. :

Trim the

portion that
interferes
with a tank.

Trim the portion that interferes with a plug.

41



9 (For a 2-cycle engine version)

M3 x 12CAP. bolt [4]

i

M3 shake proot washer 4]

@]

M3 P. washer [4

’ /-Clutch bell
F“-M p

75 5 o |-Clutch shoe
s 2 // Tl
g sy
[ 71// p
. \___Square up both

bottoms.

"™-Fly wheel

Ensure that the bottom face of the clutch shoe is aexactly
level with the bottom edge of the clutch beil. Also ensure
that the centre line of the clutch bell is exactly in line
with the fly wheel centre line when securing the engine
tightly in place with M3 x 12 CAP. bolts [4].

FAILURE TO OBSERVE THE ABOVE MAY LEAD TO
EARLY FAILURE AND DAMAGE TO SOME OF THE

CLUTCH COMPONENTS!

Reinforcing sheet [2)
: {31089)

Kalt Tight

'@%

i ‘f l
! !

I [
:f' ! ,f'/

"/ M3x12CAP. bolt [4]
/

f
M3 shake proof washer [4]

M3 P. washer [4]

After securing the
engine in place, turn a
starter HEX clockwise
(as seen from above) to
ensure that it rotates
smoothly. If there a
drag with it, the shaft of

be aligned straight to
the shaft of a "fly wheel".
In this case, adjust the
,_engine position again.

a "clutch bell” may not .

Clockwise

7/ |
™~ Starter HEX

AR



| © ([

M3 x 12CAP. bolt [4]

o)

M3 shake proof washer [4]

©)

Important

3l Clutch shoe

g { ! - Clutch bell
ra ra :
// 4

] ‘\\ Square up both
~ bottoms.

“Cooling fan FC

Ensure that the bottom face of the clutch shoe is exactly
level with the bottom edge of the clutch bell. Also ensure
that the centre line of the clutch bell is exactly in line with
the cooling fan FC centre line when securing the engine
tightly in place with M3 x 12 CAP. bolts [4].

FAILURE TO OBSERVE THE ABOVE MAY LEAD TO
EARLY FAILURE AND DAMAGE TO SOME OF THE
CLUTCH COMPONENTS!

Reinforcing sheet [2]
: {31089)

.": f’ i
/] M3x12CAP. bolt {4]

i
;‘f M3 shake proof washer [4]

MS P. washer [4]

One point 18

After securing the engine Clockwise
in place, turn a "starter A
HEX" clockwise {as '

seen from above) to
ensure that it rotates
smoothly. If there a drag
with it, the shaft of a
clutch bell may not be
aligned straight to the
shaft of a "cooling fan
FC" In this case, adjust
the engine position
again.

" Starter HEX

43



@ (For an electric motor version)

f@

M3 x 12 CAP. bolt [4]

i

M3 shake proof washer [4]

©)

M3 P. washer [4]

_-Coupling A

~Coupling C

~Coupling B

Adjust the position of a motor so
that all couplings A, B and C are
aligned to each other straight as
viewed from front and back and
right and feft.

Set "coupling A" in a position that
"coupling C" can move slightly, and
secure it in place with four M4 x 4
SET. bolts applied with Kalt Tight.

N

v

Motor section assembled

in the step@ DR

o Kalt Tight
\@ 4}
.

7

~ M3 x 12 CAP. bolt [4]

CouplingC—""
(37019)

M3 shake proof washer [4]

@ Setting a speed controller in position

Speed controlier
——— W

Affix to a gyro mounting
plate which is assembled
in the step [l &

{[U
Lty

] (1
|

L

(©

44



© (Jmzmmm

M3 x 20 CAP. bolt [4]
©

M3 x 4 SET. bolt [4]
]

M3 N. nut [4]

L3
A=A

i '-n‘o \&\::V:Jl( P / " -
‘ ¥}
3 ‘f Sy p

&
&y
N

Py

1)
@

7

| Important 1

@ For 4-cycle engine
specifications, place a
spacer.

()]

Leg spacer [4] @
L

M3 N. nut [4]
o

(76038)

+Landing brace 2}
/ (360

M3 x 20 CAP. bolt [4]

o /@-
/@-—M
‘ \\ Instant adhesive
Skid ¢ 4] N i
o Skid 2] One point

When fitting a skid cap to a skid, secure it in position
using an instant adhesive.

45



30 Baron servo frame L
S {36076)

30 Baron servo frame R
(36076)

& (pusmm

M2 x 10 TP. bolt [4]

M2 x 10 TP. bolt [4]

M3 x 25 TP. bolt [2]

& (o

M

M3 x 18 TP. bolt [2]

Servo frame section E

assembiled in the step N
0/




E @ (For a 2-cycle engine version)

M 3 x 28 CAP. bolt [2]
/

@

M 3 x 28 CAP. boit [2]

© [

M 3 nut [2] Nipple —

/' (31075)

|
E
\
|

Y
_— Muffler

(sold separately)
{31075}

M 3 nut [2]

- Cut a silicon tube (sold separately
not included this kit) to a proper
length (8 cm, for example). Using
that tube, connect a tank to a

muffler outlet for pressure.

Fit a tube straight without
bending.

. Fuel stopper
(sold separately not
included this kit)

- Cut a silicon tube (sold separately)
to a proper length (3 c¢m, for
example). Using that tube,

connect a tank to a infet of the
Fuel tilter engine.

{sold separately not

included this kit)

47



M 3 nut secured to a main

E @ (For a 4-cycle engine version) / frame in the step

- Nipple
{attached to a silencer)

- Aluminum band
(aftached to a silencer)

M3x8
CAP. bolt [1]
BIXB10 Xt DRE
P. washer [1] Ry | %”'f«gg
© M3x35
CAP. bolt [1]
' M3
P washer [1}
M 3 x 8 CAP. bolt [1] Silencer Place an aluminum
. (31105) . band at the extreme
Large band / end (welded portion)
M 3 x 35 CAP. bolt [1] / of a n_wffler and
Teflon joint (31108) secure it there.

Q]

M 3 nut [1]

()

@3XD10 Xtt P. washer [1]

©|

M 3 P. washer [1]

©r ]

Spacer [1]

Srﬁall band

.. Gut a silicon tube {sold separately
not included this kit) to a proper
length (18 cm, for example). Using
that tube, connect a tank to an
outlet for muffler pressure.

Fit a tube straight without
bending

_Fuel stopper
- {sold separately
not included this
kit)

.7 Cut a silicon tube (sold
separately) to a proper length
{5 cm, for example). Using that
tube, connect a tank to an inlet
of the engine.

Fuel filter

(sold separately)




-

O
M 3 x 8 button
CAP. bolt [2] Vi
@ (o @"’ "Kalt Tight

4 - Yoke

y 7 (32076)
‘ e e

M2 x 7 dish phillips bott [2] |

O 0

Joint ball I} {2]

© qurmm

M 3 x 10 button
CAP. bolt [2] -M3x10 button

CAP. bolt [2]

ol | %
740 outer collar [2] (32060) [ Center hub
L (32074
O[] One point

Take care not to let Kalt
Tight adhere to the S 30
Alpha 740 collar. Pour Kalt
Tight into the tapped hole
of a center hub. By first
wiping off Kalt Tight
i overflowing cutside the hole
% with a cloth and then driving
Kalt Tight bolts, you can make bolts
|

|

|

530 Alpha 730 collar [2]

(32056}
© D

$30 Alpha 740 collar [2]
(32055)

~ securely coupled to the
% center hub.

Joint ball [1 [2]

M2 x 7 dish
phillips bolt [2] ..

M 3 x 8 button

.~ $30 Alpha 730 collar [2]
CAP.bolt[2] - ’

(32056)

\ y ™ Seesaw arm
\ \ (32073)
\ ' 740 outer collar [2]
\ (32060}
\
' 530 Alpha 740 collar [2]
(32055)

49




28,
©

M 4 N. nut [2]

© |

M 4 P. washer [2]

© D Yoke assembled in
" the step

Spindle outer collar [2)
(32008}

S30 Alpha rubber dumper [2)

O[] ,
E /

Spindle inner collar [2] )
(32008) S30 Alpha spindle /
(32054)

© [

Main rotor grip bearing [4]

el
Dumper collar [2] T L ?:
(32071) 7

T

Spindle outer collar [2]
(32008}

Spindle inner collar [2]
(32008)

" Main rotor grip (2]
p——_ (32021)

Main rotor grip bearing [4]
{32005)

T M4P washer [2]

AN
M 4 N. nut [2]

/N\Caution

Using a cross-shaped box wrench, securely tighten an M4 N. nut from
both sides, so that a main rotor grip {32021) can be coupled tightly to an
530 Alpha spindle (32054). If the M4 N. nut is not tightened, the main
rotor head assembly may come apart in flight which is highly dangerous!

.



-

M4 x 4 SET. boit [2] |

O |

,Control lever [2]
(32059)

D3XD4.5Xt0.5

_ Rotor head section
" assembled in the

s T step E

B3XP4.5X10.5
P. washer [2]

.
“M4x4
SET. bait [2]
(to be fitted temporarily)

o7 _Stabilizer bar
. (32014}

Stabilizer blade
f {32030)

Mark the point 28 mm from
each end of a stabilizer bar,
so that each stabilizer can be
screwed up to that point,

[ One point M

in paralle! with each e
other. : e

Important

First make the A distance equal to that
of B by measuring with a ruler and set
stabilizer blades and control levers in
a parallel position as viewed iaterally.
Then apply Kalt Tight to an M4 x 4
SET. bolt and drive it securely.

Adjust a stabilizer bar by
pinching it with pincers or pliers.

51



O [

. Rotor head section
assembled in the step E

30 Baron center hub collar -~ | hoo
(32075) . .

M3x6
CAP. bolt [2]

Uniformly tighten two M3 x 6
CAP. bolts. If they are not
tightened uniformly, vibration
may result.

The 30 Baron Upside
center hub collar

have up and

down direction.

Be carefull not

to set it upside Center hub
down. collar

o



© m

M4 x 4 SET. bolt [4]
I — R ; Tail drive shaft guide (2]

(31031) \

Tait boom [1]
(36054) \

Tail drive shaft [1]
(31055)

Apply Kait grease liberally to
the inside of a hole.

f

- ] O
[ 13cm | L 16em |

Using a long thin rod or something, insert a tail
drive guide into a tail boom as illustrated.

One point

Screw down M4 x-4 SET. bolts securely in the order 2
of Dto@as illustrated below.
M4 x 4 SET. bolt [4] '

) —

I
i

o~
First remove burrs on the end of a
' P tail drive shaft by chamfering with
/ . @ a file and then insert the shaft into
Tail joint [1) @ a tail joint. Doing so allows the
(31056) Kalt Tight | shaft to be inserted smoothly.

Put a "tail joint" on a "tail drive
shaft” to the point 20 mm from the
end of the shaft.

—,

53



’,,,,FTaiI input gear bearing
s

M2.6 x 10 CAP. bolt [1]
Make sure to apply Kalt

E.llnlnunlmmn
. ! ‘-.\ .
B \‘. '
G ' grease.
R\

M2.6 x 14 CAP. bolt [2]
l - Bring a gear {thin gear) into close
35 mm ~~— contact with the bottom of a tail

@ [

M2.6 nut [3]
4 ;nm (thin bearing)

(thick bearing)
When fitting bearings to a tail input gear, put a thin
gear fully inward to make it completely contact the

Tail output gear bearing [2]
(33004)
bottom of a tail input gear.

input gear.

: M2.6 x 10 CAP. bolt [1]

Tail input gear bearing [1]
(width 4mm} (33016}

f

4
Tail output gear bearing [2]
(33004)

M2.6 x 14 CAP. bolt [2]
\ Jj
s /
il
// I\
\ . RN S

Tail input gear bearing [1]
(width 3.5 mm) (33016) [
\ .

7
/ -
/ \ +Tail output shaft [1]
/N ' (33014} l
\_\

AV
/
\

™ b
i\

Tail mission case A
(33015) ..
-\\\ /
Tail output gear [1] | '
(33002) “

N g
/\\ \
ﬁ

.,
/
I

Insert it into the  /
hole of a tail boom. |

Tail boom
assembled in the §tep

e / /
re ’,-' /
Tail input gear bearing [1] /
(width 4mm} (33016) / /
F" J
/ ,’ Tail mission case B
// / (33015)
/ F’ l
/ Tail input gear bearing [1] M2.6 nut [3]
fwidth 3.5 mm) {330186)

Ensure the end of the tail
drive shaft is located into
the slot in this gear.




.~ Tail pitch yoke
{33008)

- Tail pitch slider
e (33009)

_--Slide bush
(33010)

One point

Apply a small amount
ot Kalt grease.

One point

Insert a slide bush into a tail pitch
slider and screw the slide bush into
a tail pitch yoke. The direction of
screwing is counterclockwise.

Tail mission case assembled in the step

M3 x 19 SET. bolt [2]

: M L (33007)

Tail rotor grip bearing [4]

. Kalt Tight M3 N. nut 2]
\ ‘\\ '
\K
Kalt Tight \\
@ R
M3x 19 SET.bolt[2] E

" Tail rotor grip bearing [4]

- Tail output shaft
tait rotor hub
(33007) B

Align the hole of a taii output shaft to the hole of tail rotor hub
and couple the shaft and hub securely with M3 x 19 SET. bolts.

. _____________________________________________________________________________________________________ ]
55



@ (pumtn ;§§
M2 x 10 TP, bolt [4] / M3 x 15 CAP. balt [2]

©
: / M2 x 10 TP. bolt [4]

M3 x 15 GAP. bolt [2] ,

@0

Taif rotor grip A{2]
(33006)

Tail rotor blade [2] ..
(39011) h

Tail rotor grip B [2] @
33006) M3 N. nut 2]

One point

First insert the ball of a tail rotor grip A into a tail pitch yoke and then fit a tail
rotor grip B.

When coupling tail rotor blades to tail rotor grips, set the blades in
the positional relationship to each other as illustrated above.

56



© M3 x 20 CAP. bolt [2]

M3 x 20 CAP. bolt [2]
O
M3 N. nut [2]

@ (o
M2 x 14@bolt [1]

© [

M2 P. washer [1]

© [
Lever bush D [1] Vertical fin
(33008) (36013)

Bracket ——
& {36013)

/ - {33008)
// M2 P. washer [1]
Tail P.P. rod guide \ M3 N. nut [2]
(ai032) / \ * Tail pitch lever
Fuddor rod assormy Put a rudder rod assembly \ A
SUS tail supporter clamp (34056) y through a hole on the \
(36055) side of a tail rotor blade. M2 x 14@bolt [1]

Before fitting a tail pitch lever, insert the bent portion of a
rudder rod into the hole a tail pitch lever. If the fit is too tight,
expand the hole a little using a pin vice.

.~ M3 x 10 TP. bolt [2]

@ (i
- Stabilizer fin

N I i - {36013)

57



- M2.6 x 8 CAP. bolt [2]

M2.6 x 8 CAP. bolt [2 £ _Ae

Tail supporter end [2]

.,

(36055) RN ‘\m 6 \\

Tail supporter pipe
(36055}

M3 x 10 CAP. boit [1]

M3 x 10 CAP. bolt [1] - M3 P. washer (2]

ol <

M3 P. washer [2]
{#

M3 N. nut [1]

M3N. nut[1] -

One point

Tighten not too firmly in this step.

[ +]



(B e

Insert the Rudder rod Assembly
through of the main flame.

Secure a tail boom in position
so that a tail rotor is set
vertically.

Insert a tail boom fully to
main frame and fasten the
M3 x 30 cap bolt {4] which
are fitted temporarily in the

step|id

ot | SRR
T 5 > /[
4 2 ’/)':_',.f’ / f'l'if,:

M3 x 10 CAP. bolt [1] @O ©
[®)] @@b

Insert a tail joint fully to the

\ root of the shaft of a bevel

M4 x 4 SET. bolt [2]| pinion gear. Make sure to

align one of the M4 x 4 SET.

bolts to the marked point on

the shaft of a bevel pinion
gear.

M3 P. washer {1]

Set the position and T M3 P. washer [1]
screw down securely. M3 x 10 CAP. bolt [1]

Screw the bolt into the center | —7 g
hole of a landing brace.

59



-

match the size of each maker's servo. servo. (Rubber absorbers come as

Use appropriate mounting holes so that they] Keep rubber absorbers attached to a
standard parts attached to each servo.)

@ (o

M2.6 x 12
TP. bolt [20]
G TP. bolt [16)

@]

M 2.6 P. washer [20 8.
@.
G M 2.6 P. washer {16 %
e
e,
RN )
%
" M 2.6 P. washer [20]
M 2.6 P. washer [16}

Route the lead wire of a
servo toward the front,

M2.6x12
TP. bolt [20]
G TP. bolt [16]

This servo is not required
for electric motor version.

This position is left blank.

Route the lead wire of a
servo toward the front.

Rubber band {sold separatel Sponge (sold separate!
( 3 (aaoo% ponge { P (3800 }

Gyro amplifier -
{sold separately) { Receiver -
Battery — ”

First wind cushion tape over a gyro amplifier, areceiver Connect connectors of a servo gyro by following
and a battery to hold them in place. Then wrap them the instructions given in the transmitter and
with sponge and secure them with a rubber band. gyro manuals.

60



m _—Secure the cord of a gyro to the:
: / rounded catch on a frame.

_—Mount a gyro with cushion tape.

~———— Cushion tape
(0001-005-6)

When mounting a gyro on a frame, make
sure that it does not contact a frame.
if a gyro contacts a frame, it will vibrate,
causing it to malfunction.

One point

when cutting the unnecessary
area of a body, do not cut the
area at one time; cut along the
peripheral area several times
and then cut the whole area
off a body.

G

Cut the diagonally shaded area. SALLSI LI

—— Drill a hole of 7-mm
diameter at the marking.

.
- 30 Baron body [1]
(36078)

"-Body catch
(36083)

Put a body catch on a frame.

61



One point

First fit the portion of the 7-
mm hole to canopy holder of
frame to set a body in position.

Using a felt-tip pen or something,
mark the position where a body
catch is to be mounted.

@ (o

M2.6 X 6 TP. ] b

Remove a body and a body catch from a frame. Drill
holes with a gimlet and mount a body catch on a body.

@ (e

M2.3 x 5 TP. bolt [5]

Canopy -
(36079) h

*M2.3 x 5 TP. bolt [5]

One point

First secure a canopy to a body with
cellophane tape and then drill holes
of about 1-mm diameter each with
a pin vice.

™ Drill a hole of about 1-mm diameter
with a pin vice or gimlel.

Affix decal (38030) on a body, a stabilizer fin and a vertical fin.
See the back of decal for information on where to affix it. Before
affixing decal, wipe and clean a body. -

62



About universal links

Many universal links are used at the linkage of a radio-controlled helicopter. When
using them, points shown below must be taken into consideration. Using them
in wrong ways will deteriorate the performance of a helicopter. In the worst case,
a helicopter wilt go out of control, causing it to fall.

® Face and back of a universal link

al link on a joint ball, set it with its back toward a joint ball.
Conversely set, the fit will be too tight, causing the motion
to be squeaky. A universal link has its face and back.

® Driving a screw rod into a universal link

The entry of a universa! link's hole is made slightly larger More than 9 mm

to allow a screw rod to be driven smoothly. Make sure to

drive a screw rod more than § mm into the hole. Driving it
a smaller distance into the hole increases the chance of a
universal link coming off a screw rod.

@® How to drive a screw rod

When driving a screw rod into or removing it from a universal
fink, do so as illustrated at right. Hold a screw rod with a
pair of long nose pliers and turn a universal link with a
universal link driver.

@ Tightness of a universal link

‘After a universal link is put on a joint ball, manipulate a
universal link to check that it moves smoothly in engagement
with a joint ball. If it does not move smoothly and the fit
seems too tight, crush a universal link lightly using a pair of
long nose pliers as shown at right. Be very careful not to
damage the universal links when doing this.

® How to remove a universal link

When removing a universal link from a joint ball, use a
universal fink remover (sold separately) as shown at right.
Removing by force may break a universal link.

® Service life of a universal link

A universal link has its service life. It should be regarded (L/q\

as one of consumable articles. If you notice much play N

(looseness) with it or if you can remove it easily by hand, [ A

you must replace it with a new one. In the worst case, there T i .

is the possibility that it comes off during flight. Much play (looseness) indicates that the universal fink

is at the end of its service life.

63



48 [ Assembling linkage rods around the head

Face M2.3 x 35 rod [2]

41 mm
{39 mm for acrobatic Hlight or 3 dimentionai flight)

(@ ((;)/\ri_ﬁ;ﬂ : | Universal link [4]

Face M2.3 x 62 rod [2] Back
» 49mm - v
™~ 7l Face __Universal link [4]
© (O IT—Jpm - s ———
— | Back
Face M2.3 x 70 rod [2)

Assemble 2 pieces each of (A ), @and (C'rods. The length of 2 pieces should be
exactly the same. The length shown above is for reference. The final tength must be
finely adjusted by physically checking up on the airframe. Fit each assembled linkage
rod to the positions shown below. Use caution about the back and face of a universal
link.

LY
Paraiiel

After a linkage rod C)is fitted, check a control bar {stabilizer blade) and
a swash plate to see that they are set in parallel with each other. If not,
remove(C and adjust the length.




Before going through this step, fully charge NiCad batteries of your receiver and
transmitter. When using dry batteries, use new ones.

@ Checking the movement and direction of a servo motor

/f—r S T

Right

Elavatome
Aileron f B ﬁ
Down © v u

T Audder
Leftz_ © ~}Rigm

Elevator

etectric motor version}

By manipulating each stick of a transmitter,

check that each servo motor moves as Ailer:on m ¥
iflustrated at right. If it moves the other way Righty © ¥ Left SR ~
round, change the setting of the reverse R T

1
switch on your transmitter (see the operation ‘
manual of your transmitter for further

fnformation). Pitch control m :
. Hight © ¥ siow

oo -
\_'/f/

@ Check the movement and direction of a gyro system

When turning the nose of 30 Baron quickly

: i . 000 | {N—
toward the left without manipulating a stick Eim p
of your transmitter, confirm that a rudder

servo motor moves as illustrated at right. If @
it moves the other way round, change the =
setting of the reverse switch on a gyro system Turning the nose quickly toward the left

(see the operation manual of your gyro
system for further information).

If & rudder servc motor moves
to the right, the mechanism is
functioning normally.

65



m Linkage of a throttle (engine control)

(For a 2-cycle engine version)

Turn on the switches on a transmitter and
receiver. Set a throttle trim at the lowest position.
Fix the knob of a hovering-throttle at a middle
position. With this setting maintained as is, go

through the following steps:
(1) Assembling a linkage rod

M2.3 x 62 rod [1] {04000087)

Set the knob of a hovering throttle at
a middle position,

Set a throttle stick at a middie position,

Set a throtile trim at the lawest position.

Face

==

47 mm

@Assembling a servo horn

(for reference, adjustment needed, depending on the type of a servo motor used)

Set a throttle stick of a transmitter at a middle position. Use a cross-shaped
or I-shaped servo horn which is shipped with your transmitter set.

QD
M2 x 10 dish®boit [1] £

OO0

Joint ball 11 [1]

© 0

M2 nut

M2 x 10 dish@bolt [1]

% Joint ball 11 [1]
‘\ 10 /}-

As illustrated at left, mount a servo horn with machine
screws so that itis set at right angles (90) with a linkage
rod. At this time, do not fit a linkage rod to the throttie
lever side. Adjust the length in a way that a throttie lever
is set at right angles (90) with a linkage rod.

Adjust the length of a linkage rod to set one lhronle lever parallel to the ather.

@ Adjusting the rudder angle

( Throttle stick

— h [ .
Throttle trim ) At the lowest position

; {
A throttle lever does not
move any further.

Throttle stick to be set at the highest posmon

A throttle lever does not
mave any further.

With a throttle stick set at the lowest position, confirm
that a throttle lever is fully closed. If the lever is tense
(check by pressing a linkage rod to a joint ball), or if it
is not fully.closed, adjust the rudder angle by operating
your transmitter. Then confirm that a throttle lever is fully
open when a throttle stick is set at the highest position.

If it is not fully open, adjust the rudder angle. After
adjusting the rudder angle, fit a linkage rod to a throttle
lever.

-

if a throftle lever cannot be set as described above,
loosen the nut on a throttle shown below and adjust

the position of a throttle lever. (-\
@’ nut

throttle lever

66



Linkage of a throttle (engine control)

@ (For a 4-cycle engine version)

Turn on the switches on a transmitter and receiver.
Set a throttle stick and the knob of a hovering
throttle at a middle position. Set a throttle trim at
the lowest position. With this setting maintained
as is, go through the following steps:

Set the knob of a hovering-throttle at
a middle position.

Set a throttie stick at a middle position.

Set a throttle tim at the lowest position.

@ Assembling a linkage rod
O—j Elllllllllllmnnm ’5)’_ r]

M2.3 x 110 rod [2] (04000027)

—T O

Universal link {04000707)
Face Face

e ‘_I
94 mmytor reference, adjustment required, depending on the type of a servo motor used)
@Assembling a servo horn

Use a cross-shaped or I-shaped servo horn which is shipped
with your transmitter set,

% M2 x 10 dishdbbolt [2]

[ © tmmm . 8
M2 x 10 dish@®bolt [2] B ° €) Joint ball 11 [2]
00 ol N o
H © A o JH mm
Joint ball I [2) : o f// \
@ ﬁ ° \11mm\@2 M2 nut 2]
M2 nut [2 \

@

With a throttle stick and the knob of a hovering-throttle
set at a middie position, fit a linkage rod and a servo horn
assembled at (D and®, as shown at right, with machine
screws which are attached fo a servo motor. At this time,
do not fit a linkage rod to the 4-cycle throttle lever. Adjust
the length to set a throttle lever at right angles (90) with
a linkage rod. The length of these twoshould be exactly
the same,

4-cycle throttle lever

@ Adjusting the rudder angle

( Throttle stick
Throttle trim

j] l 6Q

fully closed

— To be set at the lowest position Throttle stick at the highest position
|

i S ——
&) g 9 [E
lj:] | ) s
. A

fully open

Carburetor Carburetor

With a throttle stick and a throttle trim set at the lowest
position, confirm that a carburetor is fully closed. If not,
adjust the rudder angle by operating your transmitter.
{(Check by pressing a linkage rod to a joint ball.)

With a throttle stick set at the highest position, confirm
that a carburetor is fully open as illustrated above. If not,
adjust the rudder angle by operating your transmitter.

@ After adjusting the rudder angle of a throttle, fit a linkage rod to a throttle lever.

m



50 W Linkage of an aileron

Turn on the switches on a transmitter and a receiver.
Set an aileron stick and a trim on a transmitter at a
middle position (neutral position).With this setting
maintained as is, go through the following steps:

Aileron stick
Trirn to be set at a middie
position (neutral position)

@ Assembling a linkage rod

Universal fink [2] (04000707)
17mim Face

Ho=NssN—©) C=E=0

M2.3 x 17 rod [1] (04000057) 70 mm

(for relerence, adjustment required, depending
. o 85mm o on the type of a servo mator used)
. - - o i
/ ’ ! ‘
¢ Face
M2.3 x 85 rod [2] (04000047) Universal link [4] Make sure to assemble two piaces of | 2°¢

the same thing (Tow pieces of the same length).
@Fitting a linkage rod

: Main shaft Fit a linkage rod:A assembled at (1" as
90 | i Swash plate illustrated. With an aileron lever set
horizontally, confirm that a swash plate
is at right angles (90) with a main shaft,
as viewed from the back. If it tilts, adjust
the length of a linkage rod‘A:. Then fita
linkage rod ®ias illustrated (fit it tempo-
rarily).

Setat90° as
viewed from the back

Use caution about the back and face
of a universal link.

@Assembling a servo horn

Use a round servo horn which is shipped with your transmitter set.
As illustrated, fit a servo horn and drill a hole of 2-mm diameter with .
a pin vice {or a gimlet). If alinkage rod ‘B! assembled at 1
is inappropriate and cannot be
assembled as illustrated at left, adjust
the length. Make sure that the length
of these two rods are exactly the
same.

J

O [
M2 x 10 dishdbolt [2] | Important 1
O] : i a servo horn catches on a universal

link when it is moved, it is necessary

M2 x 10 dish&ébbalt [2] to cut the unnecessary portion as
Remove a servo horn and fit shown below.

&%ﬁo‘m ball il {2] a joint ball as shown at left.
NN Fit a serve horn again to a
servo motar as illustrated

Joint ball | {2]

© 0
M2

Cut the diagonally
shaded area.

Ber,, ke, above and secure it in place
gy with machine screws which
- are shipped with a servo
%) motor. After that, fit a linkage
M2 nut [2] rod.

68



51 [ Linkage of an elevator

Turn on the switches on a transmitter and a receiver.

Set an elevator stick and a trim of a transmitter at
a middle position (neutral position). With this setting
maintained as is, go through the following steps:

@Assembling a linkage rod

110mm

M2.3 x 110 rod [2] (04000027}

Set an elevator stick and
a trim at a middle position
{neutral position).

mmmnj—b

Universal link [4] (04000707)

95 mm (for reference, adjustment required, depending on the type of servo motor used)

O == — b=

Face

(@)Fitting a linkage rod

@Assembling a servo horn

 GATTEEER DR PERERMIEEAY
S—

O

Face

‘
o

] Main shaft
: Swash plate

Use a round servo horn which is shipped with your transmitter
set. Fit a servo horn as illustrated and drill a hole of 2-mm
diameter with a pin vice (or a gimlet).

-Drill a hole of 2-mm diameter.
M2 x 10 dish@ bolt [2]

O
M2 x 10 dish & bolt [2] [

O O

Joint ball fl [2]

© {

M2 nut [2

N

Set horizontally.

Remove a servo horn and fit
a joint ball as illustrated at
left. Fit a servo horn again
to a servo motor as illustrated

Joint bail Il [2]  With machine screws which

are attached o a servo
motor. After that, fit a linkage
rod.

i the length of a linkage rod

Secure an elevator lever in place in a
way that a swash plate is set at right
angles (80) with a main shaft as
illustrated. With this setting maintained,
fit a linkage rod assembled at (1} . (Fit
a linkage rod temporarily.)

Use caution about the back and face
of a universal link.

assembled at (1)is inappropriate and
cannot be assembled as illustrated
at left, adjust the length. Make sure
that the length of these two rods is

exactly the same.

Important .

If a servo horn catches on a universal
link when it is moved, it is necessary
to cut the unnecessary portion shown
below.

Cut the diagonally shaded area.

69



52l Linkage of a rudder

Turn on the switches on a transmitter and a receiver.

Set a rudder stick , a trim and a throttle stick at a
middle position (neutral position). With this setting
maintained as is, go through the following steps:

(1) Adjusting a

tail pitch fever

Talil pitch lever

‘F"'m
- g0°

IR

o i 0

Tail mission case section viewed from underside

/Fiudder rod assembly

(2) Fitting a quick link and assembling a servo homn

Use a cross-shaped or I-shaped servo horn which is

shipped with your transmitter.

Cut the diagonally shaded area.

Set a rudder stick, a trim and a throttle stick
at a middle position.

Secure a tail pitch lever and a rudder
rod assembly in place so that they are
set at right angles {90) with each other.

Cut the unnecessary areas
as illustrated at left.

With the setting established at (1), fas-
ten a quick link to a servo horn securely
with machine screws which are attached

to a servo motor, so that a servo horn

udder rod assembly

Quick link [1] (04000177)

How to fit a quick link

27 =P

Make sure that a quick link securely
closes with a click.

is set at right angles (90) with a rudder
rod assembly,

Important

Before fitiing a quick link to a rudder
servo horn, confirm that a rudder rod
assembly moves smoothly. If you
notice a little drag with the movement,
change the mounting angle of a tail
P.P rod guide to have a rudder rod
assembly move smoothly.

70



53l Linkage of a pitch control

Turn on the switches on a transmitter and a receiver.
Set a throttle (pitch control) stick on a transmitter at
a middle position. If your transmitter has a hovering
pitch knob, also set it as a middle position. With this
setting maintained as is, go through the foliowing
steps:

(DAssembling a linkage rod

Set a throttle {pitch
control} stick and
a hovering pitch
knob at a middle
position.

145mm _ Universal link [2] (04000707)

(@ = [ — = e

M2.3 x 145 rod [1]

Face Face

125 mm {for reference, adjustment required, depending on the type of a servo motor used)

@Fitting a linkage rod

R S

(iGf :)

S *"‘ - h . .
ARG Secure in place so that a pitch arm is set

! horizontally. With setting maintained, fit a
linkage rod assembled at (1) to a pitch lever.
\ {Fit it temporarily.)

Pitch lever i f’ﬁ

Use caution about the back and face of a universal Iink.]

@ Assembling a servo horn

Use a round servo horn which is attached to your

transmitter. Fit a servo horn as illustrated and drill a hole It the length of a linkage rod
of 2-mm diameter with a pin vice (or a gimlet). assembled at (1 is inappropriate
and cannot be assembled as

Set honizontaily.

L illustrated at left, adjust the length.

Oritl a hole of 2-mm diameter.

O hmmm M Important
M2 x 10 dish @ bolt [1] § M2 x 10 dish®bolt{1) ~ Remove a servo horn and it f )
: Joint ball 11 [1] a joint ball It as illustrated at I a servo motor catches on a
O] . left. Fit a servo horn again universal link when it is moved, cut
. to a servo motor as the unnecessary area shown below.
Joint ball 1l (1] ilustrated above and secure
© [ in place with machine screws
M2 nut [1] <) which are attached to a
................................................................... M2 nut [1] servo motor, After that, fita
"""" linkage rod.
Cut the diagonally shaded area.
@Adjusting the rudder angle of a servo motor N—

Move a throttle (pitch control stick} up and down. If a pitch lever is tense
at the lowest (slowest) position or at the highest (fully high) position,
decrease the operating angle of a servo motor by manipulating the rudder
angle adjustment of your transmitter.

71



54 @ Assembling a main rotor blade

M3 x 12 dish bolt [4] Attached to a main rotor blade

M3 x 12 dish bolt [4]
altached to a main

%

U

Cut the diagonally shaded area of a film.

After cutting it, secure it in place with
an instant adhesive. After that, drive
machine screws.

AN

. . . : jAffix tracking tape on one blade
® Adjusting the balance of a main rotor blade /which s lighter than the other.

Couple right and left main rotor blades with long machine screws and nuts.
Check the balance between two blades. Affix tracking tape which you find
in the attached decal on one blade which is lighter than the other, so that
the weight of one blade becomes equal to that of the other blade.

M3 x 25 CAP. bolt [2]

One point

Put a marking on a blade
grip to which a blade with
| tracking tape is to be
mounted.

@

M3 x 25 CAP. bolt [2]

@ (]

Make sure to apply uniform torque to both right and left bolts which secure main rotor blades
in position. Proper torque will be such that applying a little pressure moves main rotor blades.
If main rotor blades are not secured with proper and uniform torque, vibration may occur.

72



55 [l Adjusting the collective pitch angle of a main rotor blade

Throttle stick Slow (lowest position) Middle Fully high (highest position)
Hovering 0 degree 6 degrees 9.5 degrees
Flight in the sky {loop) -3 degree 5.5 degrees 9.5 degrees
Flight in the sky (roll) -6 degree 5.5 degrees 9.5 degrees
3D flight (reference) -9.5 degree 0 degree 9.5 degrees
Auto-rotation landing -3 degree 6 degree 12 degrees

Above figures are general reference values. They may vary depending on the type of engine, muffler or fuel
used. Make adjustments by experimenting with actual flight to determine the most appropriate angles.

Set a main rotor straight.

Set one in barallsl with the other.

h

i

]
|
|
|
|

7 Tl
Pitch gauge which is sold sepdrately

Pitch angle shown on a dial plate

.~ 5et one in paralle! with the other.

73



E 8 How to fit NiCad batteries for drive power

737/ pgogt I 0 w—
= 7 / l
(] i
e
Aboa{%:m : i two NiCad batteries for drive power (sold
separately}, one on the right and the other on the

left.

Securely hold batteries in place with battery
- Imounting bands.

\

|
[
\

Connect to the connector of
a speed controller.

1. Using battery mounting bands located on right and left frames, fit two NiCad batteries {1ON-1700SCR, sold separately).

Keep a clearance of about 1 cm between a battery and a body. Hold batteries in place securely, so that they do not
move during flight. :

2. Connect the connector of a battery to the connector of a speed controller. Make sure to disconnect the connectors
except for during flight.

/\ Caution

Make sure to keep the connector of a NiCad battery disconnected except when you fly your helicopter.

74



How to handle the NiCad battery,10N-1700SCR (sold separately) for drive power

® Use the NiCad battery designated for use with the 30 Baron
Elec.

® Charge it by following the instructions given in the battery's
instruction manual.

® Remove the NiCad battery from the helicopter and
disconnect the connector when not in use.

@ Use a charger that meets the charging specifications for
the NiCad battery 12V1700mAh.

® Charge it in the appropriate temperature range 10T to
45T (50°Fto 113°F).

@ Never overcharge.

When charging at the current 1.7A, for example, make
sure to complete charging in 1.5 hours.

When charging at 0.17A, make sure to complete charging
in 15 hours.

® Do not use the NiCad battery for purposes other than to
supply power {0 a speed controller (JES60AKRO).

® When installing the NiCad batteries on the helicopter, do
not use a new battery with an old one. Also do not use a
charged battery with a discharged battery.

® Do not give strong impact to it. Do not throw it. Doing so
causes leakage, heat generation or bursting.

® Keep the NiCad battery out of the reach of children. Do
not let children tinker with a charger, take out the NiCad
battery from a charger or appliances.

@ Do not charge the NiCad battery at temperatures outside
the designated charging temperature range. Doing so
causes leakage, heat generation, performance degradation
and a shorter service life. (The designated charging
temperature range is 10T t0 45°C.) ( 50°F to 113°F)

® Do not charge the NiCad battery longer than the charging
time specified in instruction manuals of a designated charger
or appliances. Doing so causes leakage or heat generation.

@ Do not carry it by holding the connector or lead wire. Doing
so may cause damage.

® Do not leave the NiCad battery in direct sunlight, in a car
under a burning sun, near water, in front of a stove, or in
a place of high temperature. Left under such conditions,
its inside chemical fluid may leak and the performance will
deteriorate, resulting in a much shorter service life.

@ When storing the NiCad battery, remove it from an appliance
and keep it in a dry place where temperature is in the
designated storage temperature range. Storing it in a hot
damp place causes performance degradation, a shorter
service life, leakage or rusting. (For a longer battery life,
the temperature range of 10 to 30T (50°F to 86°F) is
recommended.)

® If you notice rust, heat or other abnormal conditions with
a NiCad battery you use for the first time after purchase,
do not use it. Take it to the store from which you bought
it.

Do not dispose of a disused NiCad battery.
Bring it to one of NiCad battery recycling
cooperative stores for the preservation of
valuable resources.

€D

Ni-Cd

® When handfing the NiCad battery, the points shown below
must be observed. Otherwise, leakage, heat or bursting
may result,

Do not throw it into fire. Do not heat it.

*Do not connect the (+) terminai to the (-} of the NiCad
battery with a wire or a conductive material. With the
terminals of the NiCad battery not insulated, do not carry
it or store it together with metal necklaces or parts.

*Charge the NiCad battery with a charger that meets the
charging conditions specified by our company. Also
charge it under the conditions specified by our company.
De not charge it under other charging conditions.

*Do not disassemble or modify the NiCad battery.

Do not apply solder directly to the NiCad battery.

*The NiCad battery has (+) and (-) orientation. If you
cannot connect it to a charger or an appliance, do not
connect it by force; check the (+) and (-) terminals or the
{+) and (-) ocrientation of mating connectors.

*Do not connect the NiCad battery directly to a wall socket
or the receptacle of an automobiie cigarette lighter.

@ |i the fluid contained in the NiCad battery (strong alkaline
fluid) gets into eyes, a loss of eyesight may result. In
this case, wash eyes with clean water sufficiently and
call a doctor immediately.

@ Do not soak the NiCad battery in water or sea water. Do
not tet it leak its fluid. Exposing it to such conditions may
result in the generation of heat or rusting. If it gathers
rust, the function of its safety valve will be impaired.
Using the NiCad battery in this condition may result in
bursting.

@ If you notice leakage, deformation, discoloring, damage
or other abnormal conditions, do not use the NiCad
battery.

@ Do not peel the outer covering of the NiCad battery. Do
not scratch it. Doing so causes leakage, heat generation,
bursting, etc.

@ It charging cannct be completed past the specified charging
time using a charger with a charge completion indicator,
stop charging. If you keep on charging in this condition,
electric leakage may occur or the battery may heat up.
Use caution as the battery is usually very hot in this
condition.

@ If the fiuid contained in the NiCad battery (strong alkaline
tluid} adheres to skin or clothes, skin damage may result.
Wash the skin with clean water immediately.

@ Ii the NiCad battery lasts much less hours than the
prescribed hours of use, it is at the end of its useful life.
Stop using it and buy a new battery.

® Keep out of the reach of children the NiCad battery and
appliances in which it is installed, so that they do not
swallow it accidentally. If this accident should happen,
call a doctor immediately.

w



Manipulating the sticks of your transmitter and a helicopter's responses

A helicopter's basic responses to the manipulation of the sticks are as follows. A
beginner in operating a helicopter must understand this fully before flying a helicopter.

® Manipulation of the sticks of your transmitter

Raise the throttle stick
(throttle high).

Lower the throttle stick
(throttle low).

Turn the aileron to the right.

Turn the aileron to the left.

Push the elevator stick up
(elevator down).

Push the elevator stick down

{elevator up}.

Turn the rudder stick to the right.

Turn the rudder stick to the left.

® A helicopter's responses

Ascending

Descending

Tilting and moving to the
right {skidding)

Tiiting and moving to the
left (skidding)

Tilling and moving
forward, descending
during forward flight at a
high speed

Tilting and maoving
backward, ascending
during torward flight at a
high speed

Turn the nose 10 the right

Turn the nose to the left



How to start the engine

Refueling

@ Remove a silicon tube from a fuel filter and inject fuel.
Close a fuel stopper.

/\ Caution

Use caution not to let dust or dirt enter a silicon tube
or a fuel tank during refueling. If dust or dirt enters a
carburetor, the engine may stop during flight or the
inside of the engine (a piston, a cylinder, etc.) may be
damaged.

—y

@ Stop refueling before fuel overflows from the muffler
pressure side. Connect a silicon tube to a fuel filter.

If fuel has overflowed from the muffler pressure side (if
fuel has entered the inside of a muffler), fuel may pool
inside the engine, causing the engine to stop rotation.
Make sure to remove tuel from a mufiler.

Adjusting a needle (initial adjustment)

(1) Fully close a needle valve (by turning it clockwise)

which is attached to the carburetor of the engine.
Fully close a needle.

@ Open a needle valve (by turning it counterclockwise)
by revalutions specified in the instruction manual of the

engine.
Open a needle by revolutions
specified in the instruction
«0S MAX32FH about 1.5 to 2 revolutions ‘ manual of the engine.
MAX325X-H
* Thunder Tiger PRO36H about 1 to 1.5 revolutions
« ENYA 53-4C (4-cycle) about 1.5 to 2 revolutions

it will be necessary to change the revolutions indicated above
according to the type of a fuel or plug used or a height (atmospheric
pressure} or temperature in a place where you fly your helicopter.

@ Do not adjust the idling (slow mixture). Leaveitin a
condition preset at shipment from our factory.

m

77



Checking the throttle motion

@ Confirm there is nobody around who is using the m@ My
same frequency as yours (flying an airplane at the L R It
same frequency as yours). Also tell your frequency q L_'K"J
to other people who fly model planes in the same ) s f

place.

@ First switch on your transmitter and the your receiver
(gyro system).

@ Check that the movement of each stick on your
transmitter actuates a corresponding motion of a servo
motor in the helicopter.

Raise a stick to the
(@) With a throttle stick on your transmitter set to the Mahestpositon.
highest position, check that the throttle of the engine
is fully open. Then with a throttle stick and a throttle
trim set to the lowest position, check that the throttle
of the engine is completely closed.

@ If you cannot get the results shown above at % re- .
do the process of forming the linkage of a throttle. Lawer a stick trim to
. . . the lowest position.
sk Refer to the linkage of the linkage throttle {engine
control}.

7R



Preparations for using an electric starter motor N

(1) Fit a hex starting shaft to an electric starter motor
securely. Ensure that a starting shaft is concentric
with the axis of a starter motor. If they are not set
concentrically, a starting shaft will shake, which is
dangerous.

@ Connect the cords of an electric starter motor to the
terminals of a 12-V lead acid battery.

(3) Check the rotational direction of an electric starter

motor. Ensure that it is rotating as illustrated at right.

If it is rotating the other way round, reverse the
connection of the cords.

Starting the engine

(1) Set a throttle stick on your transmitter at the lowest
position. Set a throttle trim at a middle position.

@ Connect a booster cord as illustrated. (Connect the
two-way end to the plug head and the alligator clip
to the engine body.)

Set a throttle stick at the lowest
position.

/\ Caution

Do not short a booster cord (do not connect {+} directly"

@3Set a throttle rim at a2 middle
position.

to ().




@ Insert the end of a hex starting shaft into a starter
HEX. In so doing, try to align a starting shait as
vertically as possible to the body of the helicopter.

@ By holding a rotor head with one hand, turn on the
switch on an electric starter motor.

/\ Caution

If the idling speed of the engine is high, a main rotor
will rotate on the start of the engine. First hold a rotor
head firmly and then turn on the switch of an electric
starter motor. -

@ The engine will start after a while. On the start of
the engine, turn off the switch of an electric starter
motor. After confirming that the rotation of a starting
shaft has stopped completely, remove a starting shaft
from a starter HEX.

@ Confirm that the engine stops. Make sure to turn the
throttle trim of a transmitter to the lowest position by
holding a rotor head.

If the engine does not stop

By holding a rotor head, nip a silicon tube strongly and stop
the flow of fuel. If the engine still does not stop, remove
a silicon tube from a carburetar.

Readjust the linkage of a throttle in a way that a carburetor
is fully closed with a throttle stick and a throttle trim set at
the lowest position.

80



Troubleshooting engine start problems

The engine does not start

SERIRULENIIEY If the engine does not start after the engine start procedure
is carried out, check the following points:

(1) An electric starter does not rotate with power.

* A 12-V lead acid battery is getting weak.
=>Charge a battery or replace it with a new one.

* Too much fuel is inside the engine (overchalking).
=>After removing a plug and a silicon tube from the engine, rotate the engine by using an electric
starter (freewheeling). After fuel in the engine is discharged completely, fit a plug and a silicon
tube correctly. Then start the engine again by following the engine start procedure.

(@) An electric starter rotates but the engine does not start.

* A 1.5-V dry battery for heating a plug is getting weak.
=>Replace it with a new battery.

* An electric starter is reversely rotating. (A starter HEX is rotating clockwise as viewed from above.)
=>3Swap the (+) and (-) of an electric starter's cords.

* A plug wire is broken or it has deteriorated. (The inside wire looks whitish.)
—> Replace a plug with a new one. -

* Booster cords are not connected correctly.
=>Connect one booster cord to the plug head and the other to the engine body (a needle, etc.)

* The needle of the engine is not open properly.
=>0Open a needle by revolutions specified in the instruction manual of the engine.

« Fuel does not reach the engine.
=>Check a silicon tube for bending, holes or other conditions that prevent fuel from flowing. Check
the inside of a fuel filter for dirt. if a fuel filter is clogged with dirt, replace it with a new one.

* The throttle of the engine is not open properly. \
Set a throttle stick of a transmitter at the lowest position and a throttle trim at a middle position.
=>f the engine still does not start, raise a throttle trim a little and start the engine.

81



The engine starts but stops shortly

Although the engine starts, it does not rotate smoothly. If the engine stops as
you raise a throttle, check the following points:

@ If you remove the booster cord for heating a plug, the engine stops.

+ A throttle is not fully open.
=>Raise a throttle trim a little and start the engine.

- The engine rotates with resistance (a thick mixture).
=>Warm up the engine with a plug being heated for 20 to 30 seconds. (Raise a throttle stick a
few times. Make sure to hold a rotor head firmly.)

+ A mixture through a carburetor is too thick at a slow speed (during idling). With the engine warmed
up, the engine still stops. It stops gaspingly.
=> Adjust the slow speed (idling speed) of a carburetor. Turn a slow (idling)-speed adjusting screw
at a throttle using a smail flat-blade © screwdriver clockwise by 15 to 30 degrees, as illustrated
below. (For more information, refer to the instruction manual of the engine.)

2-cycle engine
Im pOl’tam ~Carburetor of the engine
N , ‘ -

For one-time adjustment, do not turn the adjusting screw

more than 30 degrees. [f the engine rotation cannot be
adjusted properly within 30 degrees, a different problem
is suspected. Slow (idling)-speed adjustment affects
hovering (rotation at a medium speed). Keep in mind

{ o
I
S
sy T
f—? screwdriver
- Turn clockwise in the range = /

that an overall good balance is needed for adjustment.
ol 15 to 30 degrees.

In the case of ENYA 53-4C (4-cycle engine version) ENYA 53.C
(4-cycle engine version)
= Scr_ewd river

Turn the low-speed mixture adjusting screw at a carburetor
with a small flat-blade = screwdriver counterclockwise by 15

to 30 degrees, as illustrated.

Carburetor

* A plug has deteriorated. (The inside wire looks
whitish.)
=>Replace it with a new plug.
.-»' Low-speed mixture

adjusting screw

Turn counterclockwise
in the range of 15 to 30
degrees.

%

[ lial



E

@ If you raise a throttle stick of a transmitter, the engine stops with a thump.

« A tuel filter clogged with dirt, dust, etc., preventing fuel from flowing.
=> Replace a fuel filter with a new one.

* A needle valve is not open properly.
=>Fully close a needle valve and open it by specified revolutions again {counterclockwise).

+ 08 MAX32FH, SC32H, SC36H about 1.5 to 2 revolutions
MAX32SX-H

» Thunder Tiger PRO36H about 1 to 1.5 revolutions

* ENYA 53-4C (4-cycle engine version) about 1.5 to 2 revolutions

* The slow (idling)-speed mixture of a carburetor is
too thin.
=>Adjust the slow (idling) speed (for a 2-cycle S
engine version). '
Turn the slow (idling)-speed adjusting screw at
a throttle counterclockwise by 15 to 30 degrees
with a small flat-blade (=) screwdriver, as illust-
rated at right. (For more information, refer to
the instruction manual of the engine.)

Important | {d-cycls angine)

For one-time adjustment, do not turn the adjusting screw (Dscrewdriver
more than 30 degrees. If the engine rotation cannot be
adjusted properly within 30 degrees, a different problem
is suspected. Slow (idling)-speed adjustment affects
hovering {rotation at a medium speed). Keep in mind
that an averall good balance is needed for adjustment.

.

2-cycie engine

~Carburetor of the engina

. Carburetor
In the case of Enya 53-4C (4-cycle engine version) '

Turn the low-speed mixture adjusting screw at a
carburetor with a small flat-blade =) screwdriver
clockwise by 15 to 30 degrees, as illustrated.

Low-speed mixture
adjusting screw

Turn counterclockwise in the
range of 15 to 30 degrees.

* A plug has deteriorated. (The inside wire locks
whitish.)
=> Replace it with a new plug.

83



Tracking adjustment

Tracking adjustment is to adjust the pitch angle so that right and left main rotor
blades rotate on the same rotational plane. Rotor blades rotating off a proper
tracking plane will cause vibration, preventing their performance to be degraded.

@ Raise a throttle stick slowly. Immediately before
the helicopter goes afloat, fix a throttle stick there.

: @ Look at the rotational plane of main rotor blédes
closely. remember the color of tracking tape. If
the rotational plane looks as one single ling, no
adjustment is required.

For safety, keep a distance of more than 5 meters away
from the helicopter.

@ Fix the speed at an idling speed (in a clutch-off
state) or stop the engine. Shorten a linkage rod
(see the illustration) projecting above the rotational
plane by one revolution. Set the face and back of
a universal link correctly and fit it again.

@ Raise a throttle stick again immediately before the
helicopter goes afloat. Check that the rotational
plane of main rotor blades looks as one single line.
If it iooks as two lines, repeat the steps (2) through
(3.

Shorten a linkage rod
by ene revolution,

If the rotational plane looks as one single line,

(5) It the rotational speed of main rotor blades becomes the adjustment is complete.

slower or faster than it was at the start of this
adjustment after steps (2 through 4 . are completed,
stop the engine and measure the collective pitch
angle with a pitch gauge. If the pitch angle deviates
greatly, readjust it. After that, adjust tracking once
again.

84



M

Trim adjustment

When the helicopter goes afloat, it tends to tilt to various directions or to change
its flight direction. Trim adjustment is for correcting this movement.

If the helicopter moves as illustrated below when
you are raising a throttle slowly to get it afloat, adjust
each trim in the directions pointed by each arrow

(1) through(s) .

{@The nose turns right. -
(2)The nose turns left. (1) -

&DAdjust a rudder trim as
shown at right.

((3)The entire helicopter body

tilts to the right (the rotational

4 plane of main rotor blades
tilts to the right).

L(‘DTh(—:‘ entire helicopter body
tilts to the left {the rotational
plane of main rotor blades
tilts to the left).

&DAdjust an aileron trim as
shown at right.

((5) The entire helicopter body

 tilts backward (the rotational
plane of main rotor blades
tilts backward).

L(6)The entire helicopter body
tilts forward (the rotational
plane of main rotor blades
tilts forward).

&D Adjust an elevator trim as
shown at right.

85



Before flying your helicopter, confirm the points indicated at "Make sure to read
the following cautions and warnings."

Hovering (standstill in the air) practice

Hovering is a basic technique for operating a radio-controlled helicopter. Practice hovering well.

If main rotor blades hit the ground accidentally, the helicopter will overturn and be damaged.
To prevent this from happening, we recommend your practicing with a rod of about 1 meter
attached as illustrated below.

@ Make sure to place the helicopter windward. A helicopter will turn its nose toward the wind.
By orienting it toward the wind, rudder operation (control of the direction of the nose) will be
made easier. To ensure safety, stand at the back of a helicopter and keep a distance of more
than 5 meters away from it.

wind

More than 5 meters

@ Slowly raise a throttle stick of a transmitter. The instant a helicopter goes afloat, stop a throttle
stick and hold it there. If a helicopter tilts or moves, lower a throttie stick quickly. By repeating
this practice many times, remember the throttle position where a helicopter goes afloat.

Raise a throttle stick
slowly.

I a helicopter tilts
of moves

Lower a throttle
stick quickly.

86



@ As you remember the throttle stick position where a helicopter goes afloat, raise a stick a little
more. As a helicopter is afloat about 10 cm, fix a throttle stick there. If a helicopter starts moving,
lower a stick quickly and let a helicopter land. Repeat this practice many times.

If a helicopter starts
moving, lower a throttle
stick to let it land.

‘ ~ }About 10 cm

@ As you get skillful in getting a helicopter afloat, try to increase a height a little more (about 50 cm).
As a helicopter starts moving, suppress moving by manipulating a stick. If a helicopter starts drifting
to the right (skidding), push an aileron stick to the left a little. Do avoid manipulating a stick abruptly.
If you cannot prevent a helicopter from moving, lower a throttle stick for safe landing. Repeat this
practice many times.

As a helicopter starts moving,
stop it from moving by
operating a stick. If you
cannot control the movement
of a helicopter by operating
a stick, land it.

[ —
: ‘TAbou't 50 cm

Y

Drifting to the left Push an aileron stick to the right.

Dritting to the right Push an aileron stick to the left.

Moving backward Raise an elevator stick (down).

The nose turns left Push a rudder stick to the right.

=
=
Moving forward ©==_> Lower an elevator stick {up).
= >
=
=>

The nose turns right Push a rudder stick to the left.

if you are able to get a helicopter afloat as long as the fuel in a tank lasts, you may remove that
rod attached to a brace to prevent a helicopter from overturning. The next practice is for hovering
with an operator looking at the side face of a helicopter. By operating a rudder, change the attitude
of a helicopter little by little. If you start operating by looking the exact side face of a helicopter,
you may make operating mistakes. To get used to this orientation, first practice looking at a helicopter
obliquely from behind. As you get use to it, practice operating by looking at the side face of a
helicopter. Repeat practice so that you can control a helicopter looking at either of right and left
side faces of a helicopter.

87



Checking a helicopter that has overturned or crashed

If a helicopter has been overturned or crashed, be sure to check the entire helicopter.

® Never use main rotor biades of a helicopter that has been overturned or crashed.
Although they look all right by appearances, there is the possibility that they have internal cracks
(crazing). Using such blades increases the danger that they scatter in broken pieces during flight.

® If parts are scratched or damaged, make sure to replace them. Check and reconfirm the following
points:

{1} Bending of a mast
(2) Bending of a stabilizer bar

{3) Bending of a spindie shaft i

(

3y (2
3 (2
4 Bending of a tail boom and a tail boom supporter ="tz
5 Bending of a tail drive shaft (8 {a) 5]:) @"}2 o -~
N § ZZ > s g
(6) Bending of a tail output shaft R : 727 | m— T QI S
o . (8 e N D
i7) Bending of each linkage rod — .
.8 Damage of universal links and quick links ' ° -

(@) Damage of a tail rotor blade {the end portion in particular)
(1) Damage of each gear

® Check a receiver, servo motors and a gyro system for normal functioning. If any abnormal conditions
are noticed, contact a maker and ask for repair.

Though a helicopter does not overturn or fall, it is assembled using many wear parts (bearings, universal
links, etc.). Therefore make it a rule to check the entire body of a helicopter before flight. If you notice

defective parts, replace them immediately. Never fly your helicopter with such defective parts left
unchanged.

88



About stabilizer gain

Normal condition

O

® If the main rotor blades which are
shipped with this kit, wobble during
rotation or show other abnormai
motion.

® If wobbing occurs at slow rotational
speeds of main rotor blades, using
heavy ones (made of FRP) by other
makers.

=>Fit a seesaw upside down and fit a
joint ball Il to the inside hole. (There
is the possibility, however, that the
helicopter turns its nose up during

. flight.)

e @ ‘\\a @ If the rotational speed of main rotor
@) N Fit them outside. blades is high using lighter main rotor

blades, fitting them outside will improve
~ the wind stability.

89



Exploded view and a list of parts

an



Exploded view and a list of parts
--k31103 —— Engine section ——
&

s

= - 37012
{sold separately)




“

— Engine section ——

30 Baron
ELEC

Part code Part description Space |Apha 30

10001 [ 186027 bearing
10002 | 191027 bearing

List price| Remarks

500 [Same with 10020136
800 |Same with 10020116

N
O

31017 [ Spacer 150

31052 | Engine mount 84012 pieces
31062 | Pinion gear 1,000

31072 | Inner shaft 1,800

31073 | Clutch shoe for a starter 3,000

31074 | Washer 150

31075 | Muffier 4,000 |Sold separately
31076 | Engine mount FC 3,200

31077 | Cooling fan 3,500

31078 | Throttle lever FC 850

31083 | Manifold 1,500

31087 | Cooling fan 500

31088 | Fly wheel 1,500

31089 | Engine mounting reinforcing plate 2002 pieces
31090 | Bearing case 500

31100 | Pinion gear T9 for a starter
31101 | Pinion gear T12 for a starter
31102 | Clutch bell

31103 | Starter HEX Alpha

2,200 |Same with 01021028
2,800 |Same with 71075

3,800 [Same with 01020918
1,500 |Same with 01021208

XXX X X (X XXX X OXX|OOX|O0X[OIoIx|xix|[x[0lolololoixiolo
X X (X% X (X XX X X x |x [x [ojoxjolooolox [x |x ix olololox iolx lolo|&

XXX XX (XX (XX X X [O0I000XI00XIxXIO|Iooix[Olo0IxIxIooo

XXX XX XXX XXX [ I 11X X I [ I I I I [ I ¢ |
Oooooooooooxxxxxxxxxxxxxxxxxx0xxoo

31105 | Silencer Hl designated exclusively for Enya 53-4C 7,000

31106 | Teflon joint Il 2,100

36060 | Bearing case A (196022) 800

37010 | Cobalt 40 (8T) motor 29,800

37011 | JES60 AKRO speed controller 23,000

37012 | Battery 10N-1700SCR 10,000 [Sokd separately piece)
37017 | Coupling A 1,200

37018 | Coupling B 1,300

37019 Coupling C 950

37020 | Motor locking block 1,600 [2 pieces
37021 | Motor locking mount 1,000

37022 | Radiator plate 1,200

37023 | Cooling fan 850

a2



——— Frame section ——

\

#’M!‘ —-38029

3605?//360?%/,/36025

. \3 e ;
g % N
NS ‘\/\ ~[—— 37025
s Tl
N o~ T
S ﬁ?x
G ~";\“j[§} (A
P J 37024

36058
~ Forservo hom

[
'
6 x5
36022
O x7

G x5

—

36052

93



“

—— Frame section ——

Part code Part description Space |Apha 30 SOEII??(;OZ-C List price] Remarks
10002 | 181022 bearing 800 | 1 pieces
14025 | Joint ball li B 500 | Tpee * ot |
31057 | Fan cover 1,000

31053 | Auto-rotation housing assembly 5,000

31052 | Bevel pinion gear 2,400

36061 | Plastic bearing case B assembly 1,600

31068 | Main gear 1,500 | With a set bolt
31064 | Main shaft stopper 500

31066 | Thrust washer 150

32050 | Main shaft 1,500

34023 | Pitch arm 1,000

34025 | Pitch rod retainer 800

34034 | Pitch rod 500

34064 | Aileron lever 400

34067 | Linkage set
35008 | Fuel tank

800 | ihardadauiversd ink
850 | Wihalube § and a weight

XXX XXX XXX XXX XXX X [ X[ X [OIO|O|Ox I1x | x |x | x|x % 1x|x|x

xX10]|0|0|0|x |O|O|O|O|0|0O|0]00]o0|otoo|0lo|olo|olololoiololololo
OOOX><XOOOOOOOXOOOOOOOOOOOOOOOOOOOO%’

OOOOOXOOOOOOOOOOOOOOOOOOOOOOOOOOOO
O0IOXIX|O[OJO|0|0|00|C X [Olo|0 00000000 |oloolololololo

36022 | Skid cap 200
36025 | Canopy holder 400
36052 { Landing kid 600
36056 | Main frame bush 150
36058 | Gyro mount 400
36074 | Main frame set 3,000
36076 | Servo frame set 1,500
36080 | Landing brace 1,000
36082 | Canopy stay L-44 300
36078 | Body set 3,000 | With a canopy
36079 | Canopy 1,000
36083 | Body catch 350
36087 | Leg spacer 400
37024 | Band mounting reinforcing plate 1,300
37025 | Battery mounting band 1,300
38006 | Rubber band 100 | Sold separately
38029 | Assembly instruction manual 1,000
38030 | Decal 500

g4



—— Rotor head section ——

30012
39013

L e
_,9,{;'.?.,

_—14024

aq0a0” S

95



m

—— Rotor head section ——

Part code Part description Space |Apha 30 3030E?360n4-0 List price] Remarks
14024 | Joint ball Il A Ol 0 l0O0 0|0 500 | With a M2 x 10 dish bok
32005 | Main rotor grip bearing ©C 1 O 10 | O | O [ 1,000|2pieces
32008 | Spindle collar Ol O lO | 0|0 250 | 2 pieces
32014 | Stabilizer bar O1 0] 0 O 10 750 | 2 pieces
32021 | Main rotor grip Oj]octltotl{o | o 800 | 1 pieces
32030 | Stabilizer blade 1010 O | O 950

32054 | Spindle shaft O |1 0O Q C 1 O 600

32055 740 collar ol el e O | O 240 2 pieces
32056 | 730 collar O1 Q0 {0 O | O 150 | 2 pieces
32059 | Control lever clojolo | o 600 | 1 pieces
32060 740 outer collar ololoJolo 150 | 2 pieces
32061 | Rubber dumper otololo |0 380 | 2 pieces
32071 | Dumper collar Oloclo |10 |0 200 | 2 pieces
32073 | Seesaw clololo]|oO 700

32074 | Center hub i 010 |0 | o] 1200

32075 | Center hub collar cClOo]lOo | OO 150

32076 | Yoke clololo]|oO 500

34002 | Mixing base Ololto o]0 600 | With two rods
34004 | Mixing bolt oOlololo ]| o 250 | 2 pieces
34008 | B.R.G. spacer clololoOo]oO 240 | 4 pieces
34014 | Lever bracket clolo o]0 450

34040 | Universal link D olo]lo|lo]o 200 | 2 pieces
34041 | Mixing unit O C1l O | O | O | 1400]1 set
34042| Swash plate OO OO | o 3200

34065 [ Elevator lever Olojo|lo ]l o 500

34067 | Linkage set x|lolo | OO 80O | Tobeinslaled on a senvo
34068 | Linkage set B x|lolo|lo]|lo 800 | Tobe nslalled on 2 head
34070 | Plastic bush oOlolo|lo]|oO 200

39012 Main rotor blade O | O ]1OC | O | O | 4200 |Twsieddmnbydegress
39013| Main rotor blade OjJ O]l ol o] o] 2400

(87~



-—— Tail section ——




m

—— Tail section ——
Par code Part description SpacejAlpha 30 30E?€60n4- c Listpricef Remarks
31031 | Drive shaft guide 2002 pieces
31055 | Tail drive shaft 500]2 pieces
31056 | Tail joint 760
33002 | Tail gear set 600
33004 | Tail output gear bearing 7002 pieces
33006 | Tail rotor grip 45011 set
33007 | Tail rotor grip bearing 1,200(2 pieces
33008 | Tail pitch yoke set 500
33009 | Tail pitch slider 1,300
33010 | Slide bush 300

650 | With a set boit
700 | With a spring pin

33013 | Tail rotor hub
33014 | Tail output shaft

33015 | Tail mission case Il 650

33016 | Tail input gear bearing 1,200 | 1 e beamy and 1 s ey
34032 | Tail PP rod guide 150|1 piece
34056 | Rudder rod assembly 480

36013 | Tail fin set 700

36054 | Tail boom 900

36055 | Tail supporter set 600

150 | Same wilh 06011376
200 | Same with 06011087
400

36085 | Tail support clamp
36086 | Tail support end
38011 | Tail rotor blade

ollo](e}ie] 0] o] o]le] 0} o] e)ele] o] elle] o) o] ) elle]le) .g

olx|x|x|xolxlolololololololololololox x o
ololojojojolojojolololololololololololololols
olololololololololololololololololololololo
olololololololololololololololololololololo

aR



M
About repair and replacement parts

# All parts used to assembile this kit are sold as replacement parts. If your helicopter overturns or is
damaged, you can get replacement parts from a model shop from which you bought this kit.

* If a model shop does not have stock of special parts that you need, order to that shop such special
parts by describing the model name (30 Baron), the designated part descriptions and part numbers.
% The helicopter made by our company is designed with consideration of overall strength and durability.
Using parts made by other makers or reinforcing parts shipped with this kit is very dangerous. If
the use of parts other than the designated genuine parts has caused faults or inconvenience, the
guarantee that comes with this kit will be made null and void.

*k When making repairs or adjustments, follow the directions given in this manual as with the case of
assembly.

* If there is a shortage of parts in this kit, contact a model shop from which you bought this kit before
starting assembly.

* If there are defective parts in this kit, directly contact our company before flying your helicopter.
Our company replaces such parts with good new ones.

% Our company will not take any responsibility for accidents that occur after flight in above two situations
or due to the imperfection of the explanations or drawings given in this manual.

Main sections of the Kalt helicopter and related designs are all
registered as or applied for patents and utility model rights.
Reference to or reproduction of this manual and drawings
contained therein without permission is prohibited.

Main specifications

Diameter of a main rotor - | 249 mm
Overall body length i 1650 mm

{4 cycle engine version) 2.9 KQ

(an electric motor) 3.9 Kg

Engine e (o a 2.cyole engine) OS MAX32FH, MAX32SX-H,
Thunder Tiger PRO36H, SC32H, 36H

{for a 4-cycle engine) Enya 53-4C

RC appliance s - B channels
Ratio of rotational speed (engine: main: tail) — - 9.78: 1: 4.6
Body material - PP made by blow molding

99



